seomron 1as. FCC RF Test Report Report No.: FR552114D

Test Graphs

11AX20MIMO_Ant1_5180_26Tone_RUO

Spectrum “é'

Ref Level 20,00 dBm Offset 2436 dB & RBW 1 MHz

lo Att 10 8B @ SWT 20ms @ VBW 3 MHz Mode Sweep
Count 100/100

@ 1Rm View

M1[1] 2.63 dBm

5.1714890 GHz
10 dam

0dem =
paal

A~
10 dem A

/ \

N R U O Y
A 1

S

F ‘ :
- AR L

=50 BET—— —

-60 dBm:

=70 dBm

CF 5.18 GHz 1001 pts Span 40.0 MHz

- —

L J ) [TEERERRE]

Date: 6. 5 10:2B:2%

11AX20MIMO_Ant1_5180_52Tone_RU37

Spectrum “é'

Ref Level 20,00 dBm Offset 2436 dB & RBW 1 MHz

lo Att 10 8B @ SWT 20ms @ VBW 3 MHz  Mode Sweep
Count 100/100
@ 1Rm View
M1[1] 2.07 dBm|
5.1716080 GHZ
10 dBm
0 dem "

-10 dem £

-20 dBm f \n

-30 dBm Jl
-40 dBm y
-
—SU'E'B'M—‘AM}# _
-60 dBm
-70 dBm
CF 5.18 GHz 1001 pts S{ an 40.0 MHz )

L J1 ) QnRi e

Date: 6.2

Sporton International Inc. (Kunshan) Page Number : A265 of A303
TEL : +86-512-57900158

FCC ID : HVY4ADTHA140



seomron 1as. FCC RF Test Report

Report No. :

FR552114D

11AX20MIMO_Ant1_5180_106Tone_RU53

Spectrum

(=)

| Att 10 dB @ SWT
Count 100/100

Ref Level 20,00 dém  Offset 2436 d& & RBW 1 MHz

20 ms & VBW 3 MHz

Mode Sweesp

[®1Rm View

10 dém:

M1[1]

2.24 dBm)
5.1717680 GHz

0 dBm -

-10 dem {

-20 dBm: !

-30 dBm: /;

-40 dBm

s oA

-60 dBm:

=70 dBm:

CF 5.18 GHz

1001 pts

Span 40.0 MHz

L

Date: 6.AUG

11AX20MIMO_Ant2_5180_26Tone_RUO

Spectrum

(=)

Count 100/100

Ref Level 20,00 dém  Offset 24,35 d& & RBW 1 MHz
| Att 10 dB @ SWT 20 ms & VBW 3 MHz

Mode Sweesp

[®1Rm View

10 dam

M1[1]

2.76 dBm)
5.1714890 GHz

0 dBm —
x]

P
10 dem A

-20 dBm f‘

-30 dBm //
-40 dBm

S0 GEm—

Il

-60 dBm

-70 dBm

CF 5.18 GHz

1001 pts

Span 40.0 MHz
—

L

Date: 6.AUG

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : HV4DTHA140

Page Number

: A266 of A303



seomron 1as. FCC RF Test Report

Report No. :

FR552114D

11AX20MIMO_Ant2_5180_52Tone_RU37

| Att
Count 100/100

Spectrum :%1

Ref Level 20,00 dém  Offset 24,35 d& & RBW 1 MHz

10 dB @ SWT 20ms & VBW 3 MHz Mode Sweep

[®1Rm View

10 dém:

M1[1] 2.56 dBm
5.1715280 GHZ

0 dem

-10 dBm

-20 dBm:

-30 dBm:

-40 dBm

[ ST dem—

» Tt

-60 dBm:

=70 dBm:

CF 5.18 GHz

1001 pts Span 40.0 MHz

L

Date: 6.AUG.2025

) QnRi e

10:36:07

11AX20MIMO_Ant2_5180_106Tone_RU53

| Att
Count 100/100

Spectrum :%1

Ref Level 20,00 dém  Offset 24,35 d& & RBW 1 MHz

10 dB @ SWT 20ms & VBW 3 MHz Mode Sweep

[®1Rm View

10 dam

M1[1] 2.83 dBm
5.1717280 GHz,

0 dem

-10 dBm

-20 dBm

-30 dBm

.“ MM |

-40 dBm

[SUGEm

i / - thw

-60 dBm

-70 dBm

CF 5.18 GHz

1001 pts Span 40.0 MHz
—

L

Date: B6.AUG.Z2025

) i e

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID : HVY4ADTHA140

Page Number

- A267 of A303



seomron 1as. FCC RF Test Report

Report No. :

FR552114D

11AX20MIMO_Antl_5220_26Tone_RUO

Ref Level
lo Att

Spectrum :%1

20,00 dém  Offset 24,35 dB & RBW 1 MHz

10 dB @ SWT 20ms & VBW 3 MHz Mode Sweep

Count 100/100

[®1Rm View

10 dém:

M1[1] 2.18 dBm
5.2115680 GHZ

0 dem

-10 dBm

A

-20 dBm:

R

-30 dBm:

-40 dBm

PR 1 )

50 dbm—}

-60 dBm:

=70 dBm:

CF 5.22 GHz

1001 pts Span 40.0 MHz

L

Date: 6.AUG

) [ EEEEER ]

11AX20MIMO_Ant1_5220_52Tone_RU37

| Att

Spectrum :%1

Ref Level 20,00 dBm

Offset 2435 dEé @ RBW 1 MHz

10 dB @ SWT 20ms & VBW 3 MHz Mode Sweep

Count 100/100

[®1Rm View

10 dam

M1[1] 1.91 dBm|
5.2118480 GHz,

0 dem

-10 dBm

-20 dBm

-30 dBm

-40 dBm

5 dBm——

— H\MH f iﬂﬂm

-60 dBm

-70 dBm

CF 5.22 GHz
——

L

Date: 6.AUG

1001 pts Span 40.0 MHz
— —

) W e

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : HV4DTHA140

Page Number

: A268 of A303



seomron 1as. FCC RF Test Report

Report No.: FR552114D

11AX20MIMO_Antl_5220_106Tone_RU53

Ref Level 2
lo Att
Count 100/10

Spectrum :%1

0.00 dém  Offset 2435 dB & RBW 1 MHz
10 dB @ SWT 20ms & VBW 3 MHz Mode Sweep
0

[®1Rm View

10 dém:

M1[1] 2.21 dBm
5.2115680 GHZ

0 dem

-10 dBm

-20 dBm:

-30 dBm:

-40 dBm

50 dBm—

§—

-60 dBm:

=70 dBm:

CF 5.22 GHz

1001 pts Span 40.0 MHz

L

Date: 6.AUG.2025

) ARREREED e

11AX20MIMO_Ant2_5220_26Tone_RUO

Ref Level 20
lo Att
Count 100/100

Spectrum :%1

.00 e Offset 24,31 dB & RBW 1 MHz
10 dB @ SWT 20ms & VBW 3 MHz Mode Sweep

[®1Rm View

10 dam

M1[1] 2.73 dBm
5.2115280 GHz,

0 dem

-10 dBm

-20 dBm

-30 dBm

-40 dBm

VAL T

e

-60 dBm

-70 dBm

CF 5.22 GHz
——

L

Date: B6.AUG.Z2025

1001 pts Span 40.0 MHz
—
] (I

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID : HVY4ADTHA140

Page Number

: A269 of A303



seomron 1as. FCC RF Test Report

Report No. :

FR552114D

11AX20MIMO_Ant2_5220_52Tone_RU37

| Att
Count 100/100

Spectrum :%1

Ref Level 20,00 dém  Offset 2431 d& & RBW 1 MHz

10 dB @ SWT 20ms & VBW 3 MHz Mode Sweep

[®1Rm View

10 dém:

M1[1] 2.47 dBm
5.2116480 GHZ

0 dem

-10 dBm

-20 dBm:

-30 dBm:

-40 dBm

DAL i\ il

[ 50 dBEm—1

—_—

r Ll

-60 dBm:

=70 dBm:

CF 5.22 GHz

1001 pts Span 40.0 MHz

L

Date: 6.AUG.2025

) [ EEEEER ]

10:43:16

11AX20MIMO_Ant2_5220_106Tone_RU53

| Att
Count 100/100

Spectrum :%1

Ref Level 20,00 dém  Offset 2431 d& & RBW 1 MHz

10 dB @ SWT 20ms & VBW 3 MHz Mode Sweep

[®1Rm View

10 dam

M1[1] 2.89 dBm
5.2116480 GHz,

0 dem

-10 dBm

-20 dBm

-30 dBm

-40 dBm

|50 dBm—

s Ll

I
]

-60 dBm

-70 dBm

CF 5.22 GHz
——

1001 pts Span 40.0 MHz
—

L

) TRRRRE e

Date: B6.AUG.Z2025

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID : HVY4ADTHA140

Page Number

: A270 of A303



seomron 1as. FCC RF Test Report

Report No. :

FR552114D

11AX20MIMO_Antl_5240_26Tone_RU8

Spectrum

(=)

Ref Level 20,00 dBm
lo Att
Count 100/100

Offset 2433 d& @ RBW 1 MHz
10 dB @ SWT

20 ms & VBW 3 MHz

Mode Sweesp

[®1Rm View

10 dém:

M1[1]

2.58 dBm)
5.2484720 GHz

0 dem

-10 dBm

-20 dBm:

-30 dBm:

-40 dBm

I

50 dBm

-60 dBm:

=70 dBm:

CF 5.24 GHz

1001 pts

Span 40.0 MHz

L

Date: 6.AUG.2025

11AX20MIMO_Antl_5240_52Tone_RU40

Spectrum

(=)

Ref Level 20,00 dBm
lo Att
Count 100/100

10 dB @ SWT

Offset 2433 d& @ RBW 1 MHz

20 ms & VBW 3 MHz

Mode Sweesp

[®1Rm View

10 dam

M1[1]

2.71dBm)
5.2485110 GHz

0 dem

-10 dBm

-20 dBm

-30 dBm f

A

CF 5.24 GHz
—

1001 pts

L

Date: B6.AUG.Z2025

Span 40.0 MHz
—
ARRRRRED e

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : HV4DTHA140

Page Number

: A271 of A303



seomron 1as. FCC RF Test Report

Report No. :

FR552114D

11AX20MIMO_Antl_5240_106Tone_RU54

Spectrum

(=)

Count 100/100

Ref Level 20,00 dBm
lo Att 10 de @ SWT

Offset 2433 d& @ RBW 1 MHz
20ms & VBW 3 MHz Mode Sweep

[®1Rm View

10 dém:

M1[1] 2.48 dBm
5.2423180 GHZ

0 dem

-10 dBm

-20 dBm:

-30 dBm:

-40 dBm

50 dBm—{

Lol 1" s

-60 dBm:

=70 dBm:

CF 5.24 GHz

1001 pts Span 40.0 MHz

L

Date: 6.AUG.2025

) QnRi e

11AX20MIMO_Ant2_5240_26Tone_RUS

Spectrum

(=)

| Att 10
Count 100/100

Ref Level 20,00 dBm

Offset 24,53 d& @ RBW 1 MHz

dB & SWT 20ms & VBW 3 MHz Mode Sweep

[®1Rm View

10 dam

M1[1] 2.06 dBm
5.2485910 GHz,

0 dem

-10 dBm

-20 dBm

-30 dBm

-40 dBm

N

F—

-50 dBm:

-

—
o

-60 dBm

-70 dBm

CF 5.24 GHz
—

1001 pts

L

Date: 6.AUG

Span 40.0 MHz
—
] (]

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : HV4DTHA140

Page Number

: A272 of A303



seomron 1as. FCC RF Test Report Report No.: FR552114D

11AX20MIMO_Ant2_5240_52Tone_RU40

Spectrum :%1

Ref Level 20,00 dém  Offset 24,53 d& & RBW 1 MHz

| Att 10 dB @ SWT 20 ms & VBW 3 MHz
Count 100/100

[®1Rm View

Mode Sweesp

M1[1] 2.23 dBm
5.2483120 GHZ
10 dém:

0 dem -

-10 dem g -
-20 dBm: / \

-30 dBm:

-40 dBm

50 dem

-60 dBm:

=70 dBm:

CF 5.24 GHz 1001 pts Span 40.0 MHz

L L ) QnRi e

Date: 6.AUG.2025

10:54:04

11AX20MIMO_Ant2_5240_106Tone_RUS54
Spectrum E]

Ref Level 20,00 dém  Offset 24,53 d& & RBW 1 MHz
| Att 10 dB @ SWT 20 ms & VBW 3 MHz
Count 100/100

[®1Rm View

Mode Sweesp

M1[1] 2.19 dBm
5.2483920 GHZ,
10 dém

0 dem 4

___._———\
-10 dBm
-20 dBm j \

-30 dBm \

B
40 dBm f

— i -

—d ]
-50 dBm:

-60 dBm

-70 dBm

CF 5.24 GHz 1001 pts SEan 40.0 MHz
p— - ]
L L ) [T EEEEER—]

Date: B6.AUG.Z2025

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : HV4DTHA140

Page Number : A273 of A303



seomron 1as. FCC RF Test Report

Report No. :

FR552114D

11AX20MIMO_Antl1_5260_26Tone_RUO

Spectrum

(=)

Ref Level 20,00 dBm
lo Att
Count 100/100

10 dB @ SWT

Offset 2430 d& & RBW 1 MHz
20 ms & VBW 3 MHz

Mode Sweesp

[®1Rm View

10 dém:

M1[1]

2.88 dBm)
5.2514090 GHz

0 dBm Ll

7
-10 dBm / \

-20 dBm: jl \

-30 dBm:

-40 dBm /

-50 dBm

b

-60 dBm:

=70 dBm:

CF 5.26 GHz

1001 pts

Span 40.0 MHz

L

Date: 6.AUG.2025

11AX20MIMO_Ant1_5260_52Tone_RU37

Spectrum

(=)

Ref Level 20,00 dBm
lo Att
Count 100/100

10 dB @ SWT

Offset 2430 d& & RBW 1 MHz
20 ms & VBW 3 MHz

Mode Sweesp

[®1Rm View

10 dam

M1[1]

2.31dBm)
5.2515680 GHz

0 dBm -

-10 dem L

-20 dBm f

-30 dBm r

-

-40 dBm /

\Mm

|

-30 dem:

!
fl

W

-60 dBm

-70 dBm

CF 5.26 GHz
—

1001 pts

L

Date: 6.AUG

Span 40.0 MHz
—
[ [ EECEER ]

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : HV4DTHA140

Page Number

: A274 of A303



seomron 1as. FCC RF Test Report

Report No.: FR552114D

11AX20MIMO_Antl1_5260_106Tone_RU53

Ref Level 20
lo Att
Count 100/100

.00 dBm

Spectrum

(=)

10 dB @ SWT

Offset 2430 d& & RBW 1 MHz

20ms & VBW 3 MHz Mode Sweep

[®1Rm View

10 dém:

M1[1]

2.22 dBm)
5.2515280 GHz

0 dem

-10 dBm

-20 dBm:

-30 dBm:

-40 dBm

50 dem

-60 dBm:

=70 dBm:

CF 5.26 GHz

1001 pts

L

) QnRi e

Span 40.0 MHz

11AX20MIMO_Ant2_5260_26Tone_RUO

Ref Level 20,00 dBm
lo Att

Count 100/100

Spectrum

(=)

10 dB @ SWT

Offset 24,63 d& @ RBW 1 MHz

20 ms & VBW 3 MHz Mode

Sweep

[®1Rm View

10 dam

0 dem

-20 dBm

-30 dBm

-40 dBm

-60 dBm

-70 dBm

M1[1]

2.63 dBm)
5.2514890 GHz

10 dBm

50 dem——

¥ .
T i

L

Date:

CF 5.26 GHz
—

1001 pts

Span 40.0 MHz
—

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID : HVY4ADTHA140

Page Number

: A275 of A303



seomron 1as. FCC RF Test Report

Report No. :

FR552114D

11AX20MIMO_Ant2_5260_52Tone_RU37

Spectrum

(=)

Ref Level 20,00 dBm
lo Att
Count 100/100

10 dB @ SWT

Offset 24,63 d& @ RBW 1 MHz

20 ms & VBW 3 MHz

Mode Sweesp

[®1Rm View

10 dém:

M1[1]

2.59 dBm)
5.2516480 GHz

0 dem

-10 dBm /

-20 dBm: "

-30 dBm '

-40 dBm

50 dBm

-60 dBm:

=70 dBm:

CF 5.26 GHz

1001 pts

Span 40.0 MHz

L

Date: 6.AUG.2025

11AX20MIMO_Ant2_5260_106Tone_RU53

Spectrum

(=)

Ref Level 20,00 dBm
lo Att
Count 100/100

10 dB @ SWT

Offset 24,63 d& @ RBW 1 MHz

20 ms & VBW 3 MHz

Mode Sweesp

[®1Rm View

10 dam

M1[1]

2.58 dBm)
5.2517680 GHz

0dem L

-10 dem L

-20 dBm /

-30 dBm

-40 dBm

| M

50 dBm

AT

-60 dBm

-70 dBm

CF 5.26 GHz
—

1001 pts

L

Date: B6.AUG.Z2025

Span 40.0 MHz
—
Qi wa

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : HV4DTHA140

Page Number

: A276 of A303



seomron 1as. FCC RF Test Report

Report No. :

FR552114D

11AX20MIMO_Ant1_5300_26Tone_RUO

Spectrum

(=)

Ref Level 20,00 dém  Offset 24,60 d& & RBW 1 MHz
| Att 10 dB @ SWT 20 ms & VBW 3 MHz

Mode Sweesp
Count 100/100

[®1Rm View

M1[1]

5.2914090 GHz
10 dém:

2.12 dBm)

0 dem +

-10 dBm f

-20 dBm. i |

-30 dBm. . \M“

VA L Ll
-40 dBm

-50 dBm

-60 dBm:

=70 dBm:

CF 5.3 GHz

1001 pts

Date: 6.AUG.2025

Span 40.0 MHz

L L ) ARREREED e

11AX20MIMO_Ant1_5300_52Tone_RU37

Spectrum

(=)

Ref Level 20,00 dém  Offset 24,60 d& & RBW 1 MHz
| Att 10 dB @ SWT 20 ms & VBW 3 MHz

Mode Sweesp
Count 100/100

[®1Rm View

M1[1]

5.2916480 GHz
10 dam

2.05 dBm)

0 dem hE

-10 dem £

/ \
-20 dBm / \

=

o // hal dmm

-40 dBm 7

" W

-50 dBm:

-60 dBm

-70 dBm

CF 5.3 GHz 1001 pts

Date: B6.AUG.Z2025

Span 40.0 MHz
- —
L L ) (]

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : HV4DTHA140

Page Number

: A277 of A303



seomron 1as. FCC RF Test Report

Report No.: FR552114D

11AX20MIMO_Ant1_5300_106Tone_RU53

Spectrum :%1

Ref Level 20,00 dém  Offset 24,60 d& & RBW 1 MHz

lo At 10dB @ SWT 20ms @ VBW 3 MHz Mode Sweep
Count 100/100
(@ 1rm View
M1[1] 1.97 dBm|
5.2918880 GHZ
10 dém:
Mpt
0 dem.
=
/

-10 dBm f

-20 dBm. J} \
-30 dBm. j wm i

40 dem - a | I&‘.

7 T,

-50 dBm

-60 dBm-

=70 dBm:

CF 5.3 GHz 1001 pts Span 40.0 MHz
L L J [ CEEEERE ]
Date: 6.AUG.2025 11:10:17

11AX20MIMO_Ant2_5300_26Tone_RUO

| Att 10 dB @ SWT 20 ms & VBW 3 MHz

Spectrum :%1

Ref Level 20,00 dBm  Offset 24,74 dB @ RBW 1 MHz

Mode Sweesp
Count 100/100

[®1Rm View

— b |
-50 dBm:

M1[1] 1.85 dBm|
5.2914090 GHZ,
10 dém

0 dBm ,

-10 dem L !

-20 dBm [ I\

20 can : b
-40 dBm ~ "} WWMW ‘ W | ”W{

-60 dBm
-70 dBm
CF 5.3 GHz 1001 pts Span 40.0 MHz
— —
L L ) REREEEE ]
Date: 6.A 11:06:4

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID : HVY4ADTHA140

Page Number

: A278 of A303



seomron 1as. FCC RF Test Report

Report No.: FR552114D

11AX20MIMO_Ant2_5300_52Tone_RU37

Spectrum

(=)

Ref Level 20,00 dBm  Offset 24,74 dB @ RBW 1 MHz
lo Att 10 de @ SWT 20 ms @ VBW 3 MHz

Mode Sweesp
Count 100/100

[®1Rm View

M1[1]
10 dém:

2.24 dBm)
5.2917680 GHz

0 dBm —

-10 dBm f \

-20 dBm. f \

-30 dBm. :

-40 dBm

-50 dBm

-60 dBm:

=70 dBm:

CF 5.3 GHz

1001 pts

Date: 6.AUG.2025

L L ) ARREREED e

Span 40.0 MHz

11AX20MIMO_Ant2_5300_106Tone_RU53

Spectrum

(=)

Ref Level 20,00 dBm  Offset 24,74 dB @ RBW 1 MHz

| Att 10 dB @ SWT 20 ms & VBW 3 MHz

Mode Sweesp
Count 100/100

[®1Rm View

M1[1]
10 dém

2.19 dBm)
5.2918480 GHz

0 dem o

-10 dBm 1

20 dBm / H

-30 dBm ! 'M

| k
-40 dBm % LN m[

-50 dBm:

-60 dBm

-70 dBm

CF 5.3 GHz 1001 pts

Date: B6.AUG.Z2025

Span 40.0 MHz
- —_—
L ( ) AR e

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : HV4DTHA140

Page Number

: A279 of A303



seomron 1as. FCC RF Test Report

Report No. :

FR552114D

11AX20MIMO_Antl_5320_26Tone_RU8

| Att

Ref Level 20,00 dBm

Spectrum

(=)

10 dB @ SWT

Count 100/100

Offset 2436 d& @ RBW 1 MHz
20 ms & VBW 3 MHz

Mode Sweesp

[®1Rm View

10 dém:

M1[1]

2.98 dBm)
5.3285910 GHz

0 dem

-10 dBm

-20 dBm:

-30 dBm:

-40 dBm

-50 dBm

T it

-60 dBm:

=70 dBm:

CF 5.32 GHz

1001 pts

Span 40.0 MHz

L

Date: 6.AUG.2025

11AX20MIMO_Ant1_5320_52Tone_RU40

| Att

Ref Level 20,00 dBm

Spectrum

(=)

10 dB @ SWT

Count 100/100

Offset 2436 d& @ RBW 1 MHz

20 ms & VBW 3 MHz

Mode Sweesp

[®1Rm View

10 dam

M1[1]

2.80 dBm)
5.3285910 GHz

0 dem

-10 dBm

-20 dBm

-30 dBm

e

-40 dBm

-50 dBm:

——

-60 dBm

-70 dBm

CF 5.32 GHz
—

1001 pts

L

Date: 6.AUG

Span 40.0 MHz
—
Qi wa

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID : HVY4ADTHA140

Page Number

: A280 of A303



seomron 1as. FCC RF Test Report Report No.: FR552114D

11AX20MIMO_Antl1_5320_106Tone_RU54

Spectrum :%1

Ref Level 20,00 dém  Offset 2436 d& & RBW 1 MHz

| Att 10 de & SWT 20ms & VBW 3 MHz Mode Sweep
Count 100/100

[®1Rm View

M1[1] 2.73 dBm
5.3226770 GHZ
10 dém:

0 dBm 11
f/_!____“__\
-10 dem {
/
20 dBm | \

-30 dem It \

m{ LU )
N,
-40 dBm ﬂ

] AR DL R

-50 dBm

-60 dBm:

=70 dBm:

CF 5.32 GHz

1001 pts Span 40.0 MHz

L L ) QnRi e

Date: 6.AUG.2025

11AX20MIMO_Ant2_5320_26Tone_RUS
Spectrum @

Ref Level 20,00 dém  Offset 24,52 d& & RBW 1 MHz

o Att 10 dB & SWT 20 ms & VBW 3 MHz Mode Sweep
Count 100/100
(@ 1rm view
M1[1] 2.28 dBm)
5.3284320 GHz|
10 dbm
0 dem -

A
-10 dBm ¥
-20 dB / I\

-30 dBm T + I l‘”%m}w I\

-40 dBm

-50 dBm:

-60 dBm

-70 dBm

CF 5.32 GHz 1001 pts SEan 40.0 MHz
— = ]
L | ) CRRR e

Date: B6.AUG.Z2025

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : HV4DTHA140

Page Number : A281 of A303



seomron 1as. FCC RF Test Report

Report No.: FR552114D

11AX20MIMO_Ant2_5320_52Tone_RU40

Spectrum

(=)

Ref Level 20,00 dém  Offset 24,52 d& & RBW 1 MHz
| Att 10 dB @ SWT 20 ms & VBW 3 MHz

Mode Sweesp
Count 100/100

[®1Rm View

M1[1]
10 dém:

2.44 dBm)
5.3283120 GHz

0 dBm -

f \
-10 dBm £ 4

/ \

-30 dBm:

-40 dBm

—
-50 dBm

-60 dBm:

=70 dBm:

CF 5.32 GHz

1001 pts

Date: 6.AUG.2025

Span 40.0 MHz
L L ) QnRi e

11AX20MIMO_Ant2_5320_106Tone_RU54

Spectrum

(=)

Ref Level 20,00 dém  Offset 24,52 d& & RBW 1 MHz

| Att 10 dB @ SWT 20 ms & VBW 3 MHz

Mode Sweesp
Count 100/100

[®1Rm View

M1[1]

5.3283520 GHz
10 dam

2.42 dBm)

0 dem

e \
-10 dBm L

208 / \

-30 dem ”\ﬂ hJ\l\MM \

-40 dBm

—
-50 dBm:

-60 dBm

-70 dBm

CF 5.32 GHz
—

1001 pts

Date: B6.AUG.Z2025

Span 40.0 MHz
- —
L ( ) (]

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : HV4DTHA140

Page Number

: A282 of A303



seomron 1as. FCC RF Test Report

Report No. :

FR552114D

11AX20MIMO_Ant1_5500_26Tone_RUO

Spectrum

(=)

Ref Level 20,00 dBm
lo Att
Count 100/100

10 dB @ SWT

Offset 24,51 d& @ RBW 1 MHz
20 ms & VBW 3 MHz

Mode Sweesp

[®1Rm View

10 dém:

M1[1]

3.51 dBm)
5.4915280 GHz

0 dem

-10 dBm

-20 dBm:

-30 dBm:

-40 dBm '/‘

-50 dBm

ul

-60 dBm:

=70 dBm:

CF 5.5 GHz

1001 pts

Span 40.0 MHz

L

Date: 6.AUG.2025

11:16:13

11AX20MIMO_Ant1_5500_52Tone_RU37

Spectrum

(=)

Ref Level 20,00 dBm
lo Att
Count 100/100

10 dB @ SWT

Offset 24,51 d& @ RBW 1 MHz
20 ms & VBW 3 MHz

Mode Sweesp

[®1Rm View

10 dam

M1[1]

3.20 dBm)
5.4916880 GHz

0 dem

-10 dBm

-20 dBm

-30 dBm

-40 dBm

Y
My

-50 dBm:

-60 dBm

-70 dBm

CF 5.5 GHz

1001 pts

L

Date: 6.AUG

5 11:17:

34

Span 40.0 MHz
—
Qi wa

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : HV4DTHA140

Page Number

- A283 of A303



seomron 1as. FCC RF Test Report Report No.: FR552114D

11AX20MIMO_Ant1_5500_106Tone_RU53
Spectrum E]

Ref Level 20,00 dém  Offset 24,51 d& & RBW 1 MHz
| Att 10 dB @ SWT 20 ms & VBW 3 MHz
Count 100/100

[®1Rm View

Mode Sweesp

M1[1] 3.23 dBm
5.4919680 GHZ
10 dém:

0 dem
-10 dBm L K

-20 dBm [ L

30 dBr f T I,

7 ki
-40 dem / ' 1
| Ui

50 dBm 1

-60 dBm:

=70 dBm:

CF 5.5 GHz

1001 pts Span 40.0 MHz

L L ) ARREREED e

Date: 6.AUG.2025

11AX20MIMO_Ant2_5500_26Tone_RUO
Spectrum E]

Ref Level 20,00 dBm  Offset 24,49 d& & RBW 1 MHz
lo Att 10 de @ SWT 20 ms @ VBW 3 MHz
Count 100/100

[®1Rm View

Mode Sweesp

M1[1] +.21 dBm)
5.4916480 GHz,
10 dém

0 dem

-10 dBm. -

1
-20 dém ‘l 4

\
-30 dBm { 1

o / R WW 'WJM% fhyu

-50 dBm:

-60 dBm

-70 dBm

CF 5.5 GHz 1001 pts Span 40.0 MHz
- —
L L ) [T EEEEER—]

Date: 6.AUG.Z025 1

16:24

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : HV4DTHA140

Page Number : A284 of A303



seomron 1as. FCC RF Test Report Report No.: FR552114D

11AX20MIMO_Ant2_5500_52Tone_RU37
Spectrum @

Ref Level 20,00 dBm  Offset 24,49 d& & RBW 1 MHz

lo At 10dB @ SWT 20ms @ VBW 3 MHz Mode Sweep
Count 100/100
(@ 1rm View
M1[1] 1.39 dBm)
5.4916880 GHZ
10 dém:
0 dem. T

A
/ \\
T e

] L RLILN

-40 dBm

-50 dBm

-60 dBm:

=70 dBm:

CF 5.5 GHz

1001 pts Span 40.0 MHz

L L ) ARREREED e

Date: 6.AUG.2025

11AX20MIMO_Ant2_5500_106Tone_RU53
Spectrum @

Ref Level 20,00 dBm  Offset 24,49 d& & RBW 1 MHz
lo Att 10 de @ SWT 20 ms @ VBW 3 MHz
Count 100/100

[®1Rm View

Mode Sweesp

M1[1] 1.37 dBm)
5.4916480 GHz,
10 dém

0 dem

-10 dem ht
-20 dBm: "I \

-30 dBm r

/ | |
40 dem |

-50 dem:
-60 dBm
=70 dBm
CF 5.5 GHz 1001 pts Span 40.0 MHz
- ——
L ( ) AR e
Date: §.AUG.2025 1 18:54

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : HV4DTHA140

Page Number : A285 of A303



seomron 1as. FCC RF Test Report

Report No. :

FR552114D

11AX20MIMO_Ant1_5580_26Tone_RUO

Spectrum

(=)

Ref Level 20,00 dBm
lo Att

Offset 2440 d& & RBW 1 MHz
10 dB @ SWT 20 ms & VBW 3 MHz

Mode Sweesp

Count 100/100
(@ 1rm View
M1[1] 8.63 dBm
5.5716880 GHZ
10 dém:
0 dem.

-10 dBm =

/ \
20 dBm / -

[\

/ Y
o / U b,
e | HM ]LM
s ..

-50 dBm

-60 dem:

=70 dBm

CF 5.58 GHz 1001 pts Span 40.0 MHz
L | ) (I
Date: 18.AUG.2025 14:35:05

11AX20MIMO_Ant1_5580_52Tone_RU37

Spectrum

(=)

Ref Level 20,00 dBm
lo Att
Count 100/100

Offset 2440 d& & RBW 1 MHz
10 dB @ SWT 20 ms & VBW 3 MHz

Mode Sweesp

[®1Rm View

10 dam

M1[1]

8.71 dBm)
5.5718080 GHz

0 dem

-10 dBm

-20 dBm

-30 dBm

ELEE '_'W—/’f | =

-60 dBm
70 dBm
CF 5.58 GHz 1001 pts Span 40.0 MHz
= —_
L ) [ | EEREREC ]
Date: 18.AUG.2025 14:35:56

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : HV4DTHA140

Page Number

- A286 of A303



seomron 1as. FCC RF Test Report Report No.: FR552114D

11AX20MIMO_Ant1_5580_106Tone_RU53

Spectrum T

Ref Level 20,00 dBm  Offset 24,40 dB & RBW 1 MHz

| Att 10 de & SWT 20ms & VBW 3 MHz Mode Sweep
Count 100/100

[®1Rm View

M1[1] 8.68 dBm
5.5716480 GHZ
10 dém:

0 dem

-10 dBm

-20 dBm. / \

-30 dBm:

] T

— _,—--—-"/ SR - e b —
50 dBm
-60 dBm-
=70 dBm:
CF 5.58 GHz 1001 pts Span 40.0 MHz
L J [ CEEEERE ]
Date: 18.AUG.2025 14:36:39

11AX20MIMO_Ant2_5580_26Tone_RUO

Spectrum T

Ref Level 20,00 dém  Offset 24,53 d& & RBW 1 MHz

| Att 10 de & SWT 20ms & VBW 3 MHz Mode Sweep
Count 100/100

[®1Rm View

M1[1] 7.80 dBm

5.5714890 GHz
10 dam

0 dem

-10 dBm

-20 dBm /

-30 dBm f/

-40 dBm "’f

-50 dBm:

-60 dBm

-70 dBm

CF 5.58 GHz 1001 pts Span 40.0 MHz
- —
L | ) CRRR e

Date: 18.AUG.2025 14:35:17

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : HV4DTHA140

Page Number : A287 of A303



seomron 1as. FCC RF Test Report Report No.: FR552114D

11AX20MIMO_Ant2_5580_52Tone_RU37

Spectrum T

Ref Level 20,00 dém  Offset 24,53 d& & RBW 1 MHz

| Att 10 de & SWT 20ms & VBW 3 MHz Mode Sweep
Count 100/100

[®1Rm View

M1[1] 8.02 dBm
5.5717680 GHZ
10 dém:

0 dem

-10 dBm r
-20 dBm: ’/ \\

/ \
-30 dBm: T

A
e h._

50 dBm

-60 dBm-

=70 dBm:

CF 5.58 GHz 1001 pts Span 40.0 MHz
L J1 J [ CEEERRE ]
Date: 18.AUG.2025 14:36:07

11AX20MIMO_Ant2_5580_106Tone_RU53
Spectrum @

Ref Level 20,00 dBm  Offset 24,58 dB @ RBW 1 MHz
lo Att 10 de @ SWT 20 ms @ VBW 3 MHz
Count 100/100

[®1Rm View

Mode Sweesp

M1[1] 7.98 dBm

5.5718080 GHz
10 dam

0 dem

-10 dBm. —

20 dBm { A

[ "
-30 dBm t

40 dBm / Mﬂlul
50 dém : WM““ -

-60 dBm:
=70 dBm
CF 5.58 GHz 1001 pts SEan 40.0 MHz
( j ] SRR
Date: 13.AUG.2025 14:38:51
Sporton International Inc. (Kunshan) Page Number : A288 of A303

TEL : +86-512-57900158
FCC ID : HVY4ADTHA140



seomron 1as. FCC RF Test Report

Report No.: FR552114D

11AX20MIMO_Antl1_5700_26Tone_RU8

Spectrum

(=)

Ref Level 20,00 dém  Offset 24,00 d& & RBW 1 MHz

| Att 10 dB @ SWT 20 ms & VBW 3 MHz

Mode Sweesp
Count 100/100

[®1Rm View

M1[1]
10 dém:

6.01 dBm)
5.7083920 GHz

0 dem

T,
-10 dem

-20 dBm: .XI \

-30 dBm:

/
I I
1§ ik -

S
-50 dBm

-60 dBm-

=70 dBm:

CF 5.7 GHz 1001 pts Span 40.0 MHz
L 1 J [ CEEERRE ]
Date: 18.AUG.2025 14:19:24

11AX20MIMO_Antl_5700_52Tone_RU40

Spectrum

(=)

Ref Level 20,00 dém  Offset 24,00 d& & RBW 1 MHz
| Att 10 dB @ SWT 20 ms & VBW 3 MHz

Mode Sweesp
Count 100/100

[®1Rm View

M1[1]
10 dém

6.00 dBm)
5.7075120 GHz

0 dem

- ~
-10 dBm

-20 dBm /r \

-30 dBm: b t ot

-40 dBm

L

-50 dBm:

-60 dBm

-70 dBm

CF 5.7 GHz

1001 pts

Date: 18.AUG.2025 14:21:08

Span 40.0 MHz
- —
L L ) (]

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : HV4DTHA140

Page Number

: A289 of A303



seomron 1as. FCC RF Test Report

Report No. :

FR552114D

11AX20MIMO_Antl1_5700_106Tone_RU54

| Att

Count 100/100

Spectrum

A
Ref Level 20,00 dBm  Offset 24,00 dB & RBW 1 MHz

10 dB @ SWT 20ms & VBW 3 MHz Mode Sweep

[®1Rm View

10 dém:

M1[1] 5.72 dBm
5.7033570 GHZ

0 dem

-10 dBm

-20 dBm:

-30 dBm:

-40 dBm

! il
[l

O ==
==
=1

-50 dBm

-60 dBm:

=70 dBm:

CF 5.7 GHz

1001 pts Span 40.0 MHz

L

) ARREREED e

Date: 18.AUG.2025 14:22:09

11AX20MIMO_Ant2_5700_26Tone_RUS

| Att

[®1Rm View

Count 100/100

Spectrum

A
Ref Level 20,00 dém  Offset 24,01 dB & RBW 1 MHz

10 dB @ SWT 20ms & VBW 3 MHz Mode Sweep

10 dam

M1[1] 5.7 dBm
5.7085910 GHz,

0 dem

-10 dBm

-20 dBm

-30 dBm

-40 dBm

/
WW%WWW“ IN‘I ‘WIH' - \J
¥ LN N

-50 dBm:

-60 dBm

-70 dBm

CF 5.7 GHz

1001 pts

L

Date: 18.AUG.2025

Span 40.0 MHz
—
] (I

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID : HVY4ADTHA140

Page Number : A290 of A303



seomron 1as. FCC RF Test Report

Report No.: FR552114D

11AX20MIMO_Ant2_5700_52Tone_RU40

Spectrum

(=)

Ref Level 20,00 dém  Offset 24,01 d& & RBW 1 MHz
| Att 10 dB @ SWT 20 ms & VBW 3 MHz

Mode Sweesp
Count 100/100

[®1Rm View

M1[1]
10 dém:

5.42 dBm)
5.7084320 GHz

0 dem

T
-10 dBm £

20 dBm / Y

s0dam AT T Kl

S

—
-50°dBm

-60 dBm-

=70 dBm:

CF 5.7 GHz 1001 pts Span 40.0 MHz
L J1 J [ CEEEERE ]
Date: 18.AUG.2025 14:21:19

11AX20MIMO_Ant2_5700_106Tone_RU54

Spectrum

(=)

Ref Level 20,00 dém  Offset 24,01 d& & RBW 1 MHz

lo At 10dB @ SWT 20ms @ VBW 3 MHz Mode Sweep
Count 100/100
(@ 1rm View
M1[1] 5.41 dBm
5.7082720 GHz,
10 dém
0 dBm

-10 dBm. - M’\

-20 dBm ’l \

-30 dBm : )

-40 dBm T \\

J

-50 dBm:

-60 dBm
-70 dBm
CF 5.7 GHz 1001 pts Span 40.0 MHz
— —
L L ) REREEEE ]
Date: 18.AUG.2025 14:22:20

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : HV4DTHA140

Page Number

: A291 of A303



seomron 1as. FCC RF Test Report

Report No. :

FR552114D

11AX20MIMO_Antl1_5720_26Tone_RU8

Spectrum

(=)

Ref Level 20,00 dei
lo Att
Count 100/100

10 dB @ SWT

m  Offset 24,50 dB & RBW 1 MHz

20ms & VBW 3 MHz Mode Sweep

[®1Rm View

10 dém:

M1[1] 6.46 dBm

5.7285110 GHz

0 dem

-10 dBm

-20 dBm:

-30 dBm:

-40 dBm

M 1
M”%WWWMW : :

-50 dBm

-60 dBm:

=70 dBm:

CF 5.72 GHz

1001 pts Span 40.0 MHz

L

) ARREREED e

Date: 18.AUG.2025 14:23:24

11AX20MIMO_Antl_5720_52Tone_RU40

Spectrum

(=)

Ref Level 20,00 dBm
lo Att 10 de
Count 100/100

Offset 2456 d& & RBW 1 MHz

- SWT 20ms & VBW 3 MHz Mode Sweep

[®1Rm View

10 dam

M1[1] 6.40 dBm

5.7279920 GHz

0 dem

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm:

M ATl \

T

-60 dBm

-70 dBm

CF 5.72 GHz

1001 pts

L

Date: 18.AUG.Z2025

Span 40.0 MHz
—
] SRR

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : HV4DTHA140

Page Number

: A292 of A303



seomron 1as. FCC RF Test Report

Report No.: FR552114D

11AX20MIMO_Antl1_5720_106Tone_RU54

Spectrum

(=)

Ref Level 20,00 dém  Offset 24,56 d& & RBW 1 MHz

| Att 10 de & SWT 20ms & VBW 3 MHz Mode Sweep
Count 100/100

[®1Rm View

M1[1]
10 dém:

5.7244760 GHz

6.12 dBm)

0 dem

-10 dBm

-20 dBm ﬂ‘ \

30 dom T i \

]

-40 dBm "HM
w,

-50 dBm

-60 dBm:

=70 dBm:

CF 5.72 GHz 1001 pts

L

Date: 18.AUG.2025 14:25:59

Span 40.0 MHz

) QnRi e

11AX20MIMO_Ant2_5720_26Tone_RUS

Spectrum

(=)

Ref Level 20,00 dBm  Offset 24,74 dB @ RBW 1 MHz
lo Att 10 dB @ SWT 20ms @ VBW 3 MHz Mode Sweep
Count 100/100

[®1Rm View

M1[1]
10 dém

5.7284720 GHz

5.61 dBm)

0 dem

-10 dBm

20 dBm ! !

S

-40 dBm 1 1
__MM -
I ) S B
-50 dem:
-60 dBm
70 dBm
CF 5.72 GHz 1001 pts Span 40.0 MHz
- —_—t e
L ( ) AR e
Date: 18.AUG.2025 14:23:35

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : HV4DTHA140

Page Number

: A293 of A303



seomron 1as. FCC RF Test Report

Report No.: FR552114D

11AX20MIMO_Ant2_5720_52Tone_RU40

Spectrum

(=)

Count 100/100

Ref Level 20,00 dBm  Offset 24,74 dB @ RBW 1 MHz

| Att 10 dB @ SWT 20 ms & VBW 3 MHz

Mode Sweesp

[®1Rm View

10 dém:

M1[1]

5.62 dBm)
5.7284320 GHz

0 dem

-10 dBm

-20 dBm:

-30 dBm:

~50 dém

o

MMW )

-60 dBm:

=70 dBm:

CF 5.72 GHz

1001 pts

Span 40.0 MHz

Date: 18.AUG.2025 14:24:34

11AX20MIMO_Ant2_5720_106Tone_RU54

Spectrum

(=)

Ref Level 20,00 dBm  Offset 24,74 dB @ RBW 1 MHz
20 ms @ VBW 3 MHz

| Att 10 dB @ SWT

Count 100/100

Mode Sweesp

[®1Rm View

0 dem

-10 dBm

10 dam

M1[1]

5.74 dBm)
5.7282320 GHz

20 dBm

30 dBm

40 dem WT
A

-50 dBm:

-60 dBm

-70 dBm

CF 5.72 GHz

1001 pts

L

Date

: 18.AUG.2025 14:26:10

Span 40.0 MHz
—
Qi wa

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID : HVY4ADTHA140

Page Number

: A294 of A303



seomron 1as. FCC RF Test Report

Report No.: FR552114D

11AX20MIMO_Antl_5745_26Tone_RUO

Spectrum

(=)

Ref Level 20,00 dém  Offset 24,75 d& & RBW 500 kHz
lo Att 10 dB @ SWT 20ms @ VBW 2MHz Mode Sweep
Count 100/100

[®1Rm View

M1[1]
10 dém:

7.75 dBm)
5.7364490 GHz

0 dem

-10 dBm £

-20 dBm: / 'l

i

40 dém / ‘WWU M‘ : I

o

50, dRm. — ~

-60 dBm-

=70 dBm

CF 5.745 GHz 1001 pts Span 40.0 MHz
L J [ CEEEERE ]
Date: 18.AUG.2025 14:37:57

11AX20MIMO_Antl_5745_52Tone_RU37

Spectrum

(=)

Ref Level 20,00 dém  Offset 24,75 d& & RBW 500 kHz

| Att 10 de & SWT 20ms & VBW 2 MHz Mode Swesp

Count 100/100

[®1Rm View

0 dem

-10 dBm: .

oo f{‘ \
R

-40 dBm

M1[1]

10 dam

7.92 dBm)
5.7371280 GHz

. b,
S0 dRm =

-60 dBm
-70 dBm
CF 5.745 GHz 1001 pts Span 40.0 MHz
— —
L L ) [ BERREEE ]
Date: 18.AUG.2025 14:38:49

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID : HVY4ADTHA140

Page Number

: A295 of A303



seomron 1as. FCC RF Test Report

Report No. :

FR552114D

11AX20MIMO_Antl_5745_106Tone_RU53

Spectrum

(=)

Ref Level 20,00 dém  Offset 24,75 d& & RBW 500 kHz
lo Att 10 dB @ SWT 20ms @ VBW 2MHz Mode Sweep
Count 100/100

[®1Rm View

M1[1]

10 dém:

7.73 dBm)
5.7366880 GHz

0 dem

-10 dBm i eSS

20 dBm / !

0 b / LN L
PO Y il it
4 b,

| -50 dear

-60 dBm-

=70 dBm:

CF 5.745 GHz 1001 pts Span 40.0 MHz
L J1 J [ CEEERRE ]
Date: 18.AUG.2025 14:39:31

11AX20MIMO_Ant2_5745_26Tone_RUO

Spectrum

(=)

Ref Level 20,00 dém  Offset 24,84 d& & RBW 500 kHz
| Att 10 de & SWT 20ms & VBW 2 MHz Mode Swesp
Count 100/100

[®1Rm View

M1[1]

10 dam

6.72 dBm)
5.7361290 GHz

0 dem

-
-10 dem -

-20 dBm | t

/ |
-30 dem

|
-40 dBm fl Plulwl lqj‘ I

y ”W' .

-60 dBm
=70 dBm
CF 5.745 GHz 1001 pts Span 40.0 MHz
- —
L | ) [T EEEEER—]
Date: 18.AUG.2025 14:38:08

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID : HVY4ADTHA140

Page Number

: A296 of A303



seomron 1as. FCC RF Test Report Report No. :

FR552114D

11AX20MIMO_Ant2_5745_52Tone_RU37

Spectrum T

Ref Level 20,00 dém  Offset 24,84 d& & RBW 500 kHz
| Att 10 de & SWT 20ms & VBW 2 MHz Mode Swesp
Count 100/100

[®1Rm View

M1[1] 6.73 dBm

5.7362490 GHz
10 dém:

0 dem

-10 dBm !
-20 dBm: | \

-30 dBm f | {

o /| el

PR — h,

-60 dBm-

=70 dBm:

CF 5.745 GHz 1001 pts Span 40.0 MHz
L J [ CEEEERE ]
Date: 18.AUG.2025 14:33:00

11AX20MIMO_Ant2_5745_106Tone_RU53

Spectrum T

Ref Level 20,00 dém  Offset 24,84 d& & RBW 500 kHz

| Att 10 de & SWT 20ms & VBW 2 MHz Mode Swesp

Count 100/100

[®1Rm View

j [
-30 dem - HLn Wilod | mine

M1[1] 6.78 dBm

5.7359290 GHz
10 dam

0 dem

-10 dBm

-20 dBm f +

{
y i
-40 dBm - i
- H

~50.dBm sl V“ .

-60 dBm

-70 dBm

CF 5.745 GHz 1001 pts Span 40.0 MHz

— —

L J J AW
Date: 18.AUG.2025 14:39:4

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID : HVY4ADTHA140

Page Number : A297 of A303



seomron 1as. FCC RF Test Report

Report No. :

FR552114D

11AX20MIMO_Antl1_5785_26Tone_RUO

| Att
Count 100/100

Spectrum T

Ref Level 20,00 dém  Offset 24,53 d& & RBW 500 kHz

10 dB @ SWT 20ms & VBW 2 MHz Mode Swesp

[®1Rm View

10 dém:

M1[1] 8.49 dBm
5.7763690 GHZ

0 dem

-10 dBm

-20 dBm:

-30 dBm:

-40 dBm

=50 dem.

-60 dBm:

=70 dBm:

CF 5.785 GHz

1001 pts Span 40.0 MHz

L

Date: 16.AUG.202

) QnRi e

11AX20MIMO_Antl_5785_52Tone_RU37

| Att
Count 100/100

Spectrum T

Ref Level 20,00 dém  Offset 24,53 d& & RBW 500 kHz

10 dB @ SWT 20ms & VBW 2 MHz Mode Swesp

[®1Rm View

10 dam

M1[1] 8.76 dBm
5.7766080 GHz,

0 dem

-10 dBm

-20 dBm

-30 dBm

-40 dBm

|-S0.dBm ==

-60 dBm

o

-70 dBm

CF 5.785 GHz

1001 pts Span 40.0 MHz
—

L

) TRRRRE e

Date: 16.AUG.2025 20:22:9

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID : HVY4ADTHA140

Page Number : A298 of A303



seomron 1as. FCC RF Test Report

Report No. :

FR552114D

11AX20MIMO_Antl1_5785_106Tone_RU53

Spectrum

(=)

| Att
Count 100/100

Ref Level 20,00 dBm
10 de @ SWT

Offset 24,53 d& & RBW 500 kHz
20 ms & VBW 2 MHz

Mode Swesp

[®1Rm View

10 dém:

M1[1] 8.49 dBm

5.7765280 GHz

0 dem

-10 dBm

-20 dBm:

-30 dBm:

-40 dBm

| =50 dBm--

! L i 1 it

-60 dBm:

=70 dBm:

CF 5.785 GHz

1001 pts

Span 40.0 MHz

L

Date: 16.AUG.2025

20:23:

44

) ARREREED e

11AX20MIMO_Ant2_5785_26Tone_RUO

Spectrum

(=)

Ref Level 20,00 dBm
lo Att
Count 100/100

10 dB @ SWT

Offset 24,85 dé & RBW 500 kHz
20 ms & VBW 2 MHz

Mode Swesp

[®1Rm View

10 dam

M1[1] 6.97 dBm

5.7760890 GHz

0 dem

-10 dBm

-20 dBm

-30 dBm

-40 dBm

“S0LdRm:

-60 dBm

-70 dBm

CF 5.785 GHz

1001 pts

Span 40.0 MHz
—

L

Date: 16.AUG.2025 20:19:3

) W e

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : HV4DTHA140

Page Number

: A299 of A303



seomron 1as. FCC RF Test Report Report No.: FR552114D

11AX20MIMO_Ant2_5785_52Tone_RU37

Spectrum T

Ref Level 20,00 dém  Offset 24,85 de & RBW 500 kHz
| Att 10 dB @ SWT 20 ms & VBW 2 MHz
Count 100/100

[®1Rm View

Mode Swesp

M1[1] 7.02 dBm
5.7763290 GHZ
10 dém:

0 dem.
-10 dBm s

-20 dBm. / \
-30 dBm. f \‘ i

40 dem L

|50 dpm— = | i

-60 dBm:

=70 dBm:

CF 5.785 GHz 1001 pts Span 40.0 MHz

L J1 ) ARREREED e

Date: 16.AUG.2025 20:23:10

11AX20MIMO_Ant2_5785_106Tone_RU53
Spectrum E]

Ref Level 20,00 dém  Offset 24,85 de & RBW 500 kHz
| Att 10 dB @ SWT 20 ms & VBW 2 MHz
Count 100/100

[®1Rm View

Mode Swesp

M1[1] 7.12 dBm
5.7763690 GHz,
10 dém

0 dem

-10 dBm i

-20 dBm l{ !

f 1
-30 dim t \ ; "‘

/ TRV

-
- i H i
|50 ARt b
-60 dBm
=70 dBm
CF 5.785 GHz 1001 pts Span 40.0 MHz
= —_—
L L J WHRRRRED
Date: 16.AUG.2025 20:23:5%

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : HV4DTHA140

Page Number : A300 of A303



seomron 1as. FCC RF Test Report Report No.: FR552114D

11AX20MIMO_Antl_5825_26Tone_RU8
Spectrum @

Ref Level 20,00 dém  Offset 24,61 dé & RBW 500 kHz
| Att 10 dB @ SWT 20 ms & VBW 2 MHz
Count 100/100

[®1Rm View

Mode Swesp

M1[1] 8.74 dBm
5.8337910 GHZ
10 dém:

0 dem

-10 dBm ==

I

-30 dBm: I;

oo WMWW W“¢ \]M»«“” \
LS50 dBm———— Jﬂ i

-60 dem:

=70 dBm

CF 5.825 GHz

1001 pts Span 40.0 MHz

L J1 ) QnRi e

Date: 18.AUG.2025 14:41:01

11AX20MIMO_Antl_5825_52Tone_RU40
Spectrum @

Ref Level 20,00 dém  Offset 24,61 dé & RBW 500 kHz
| Att 10 dB @ SWT 20 ms & VBW 2 MHz
Count 100/100

[®1Rm View

Mode Swesp

M1[1] 8.87 dBm
5.8335110 GHz,
10 dém

0 dem

-10 dem S

[

-30 dBm [
-40 dBm | i Hﬂﬁ‘ W\JW ! \“-

50 dBm.

[

-60 dBm

-70 dBm

CF 5.825 GHz 1001 pts SEan 40.0 MHz
— = ]
L | ) ARRRRRED W

Date: 18.AUG.2025 14:41:5%

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : HV4DTHA140

Page Number : A301 of A303



seomron 1as. FCC RF Test Report Report No.: FR552114D

11AX20MIMO_Antl_5825_106Tone_RU54
Spectrum

==
A
Ref Level 20,00 dém  Offset 24,61 dB & RBW 500 kHz
| Att

10 dB @ SWT 20 ms & VBW 2 MHz
Count 100/100

[®1Rm View

Mode Swesp

M1[1] 8.38 dBm
5.8295950 GHZ
10 dém:

0 dem

M1
Yy
-10 dBm

/ \

f [
-30 dBm: J

40 dBm | | M " :
S0 T, \\

-60 dBm-

=70 dBm:

CF 5.825 GHz 1001 pts Span 40.0 MHz
L J1 J [ CEEEERE ]
Date: 18.AUG.2025 14:42:37

11AX20MIMO_Ant2_5825_26Tone_RUS
Spectrum

A
Ref Level 20,00 dém  Offset 24,72 d& & RBW 500 kHz
| Att

10 dB @ SWT 20 ms & VBW 2 MHz
Count 100/100

[®1Rm View

Mode Swesp

M1[1] 7.59 dBm
5.8336310 GHZ,
10 dém

0 dem

M1
-10 dBm / Y
-20 dBm f \\

|
-30 dBm

L \
-40 dBm

M ™
50.dem A

-60 dBm

-70 dBm

CF 5.825 GHz 1001 pts SEan 40.0 MHz
— = ]
L | ) CRRR e

Date: 18.AUG.2025 14:41:12

Sporton International Inc. (Kunshan)

Page Number
TEL : +86-512-57900158
FCC ID : HV4ADTHA140

: A302 of A303



seomron 1as. FCC RF Test Report

Report No.: FR552114D

11AX20MIMO_Ant2_5825_52Tone_RU40

| Att

Spectrum

Ref Level 20,00 dBm

Offset 24,72 d& & RBW 500 kHz

(=)

10 dB @ SWT

Count 100/100
[®1Rm View

20 ms & VBW 2 MHz

Mode Swesp

10 dém:

M1[1]

7.68 dBm)
5.8337510 GHz

0 dem

-10 dBm

-20 dBm:

-30 dBm:

-40 dBm

S0.dBm.

-60 dBm:

=70 dBm:

CF 5.825 GHz

1001 pts

L

Date: 18.AUG.2025

14:42:07

Span 40.0 MHz
QnRi e

11AX20MIMO_Ant2_5825_106Tone_RU54

| Att

[®1Rm View

Spectrum

Ref Level 20,00 dBm

(=)

Count 100/100

Offset 24,72 d& & RBW 500 kHz
10 dB @ SWT

20 ms & VBW 2 MHz

Mode Swesp

10 dam

M1[1]

7.76 dBm)
5.8337910 GHz

0 dem

-10 dBm

-20 dBm

-30 dBm

-40 dBm

S0-de

-60 dBm

-70 dBm

CF 5.825 GHz
—

1001 pts

L

Date: 18.AUG.Z2025

14:42:48

Span 40.0 MHz
—
Qi wa

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID : HVY4ADTHA140

Page Number : A303 of A303



= as. FCC RF Test Report Report No. : FR552114D

Appendix B. AC Conducted Emission Test Results

: Temperature : 25.3~26.2°C
Test Engineer : [Amos - —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
80 Level ({dBuV)
70.0
s0.0l ﬂ 15E RS§247-QP
50.0 15E RSS247-AVG
Ly,
40.0 1
d 4 1|
30.0
20.0
10.0
15 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15E RS5247-QP LISN-060105-L 24+80 LINE
(ver Limit Read LISN Cable
Freq Level Limit Line Level Factor Losz Remark
MHz ~ dBuV dB ~ dBuV  dBuV B dE
1 0.155 56.19 -9.55 65.74 45.50 0.24 10.45 QF
2 0.155 36.99 -18.75 55.74 26.30 0.24 10.45 Average
3%  0.170 58.80 -6.14 £4.94 48.10 0.25 10.45 QP
4 0.170 41.90 -13.04 54.94 31.20 0.25 10.45 Average
5 0.185 57.31 -6.93 64.24 46.60 0.25 10.46 QP
6 0.185 42.01 -12.23 54.24 31.30 0.25 10.46 Average
7 0.219 54.93 -7.95 £2.88 44.21 0.26 10.46 QF
g 0.219 40.33 -12.55 52.88 29.61 0.26 10.46 Average
9 0.264 50.96 -10.33 61.29 40.20 0.29 10.47 QF
10 0.264 36.26 -12.03 51.20 28.50 0.29 10.47 Average
11 0.307 47.00 -13.06 60.06 236.20 0.32 10.48 QP
2 0.307 35.00 -15.06 50.06 24.20 0.32 10.48 Average
12 3.623 41.13 -14.87 56.00 30.51 0.41 10.21 gP
14 3.623 35.93 -10.07 46.00 25.31 0.41 10.21 Average
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: Temperature : 25.3~26.2°C
Test Engineer : [Amos - —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
20 Level ({dBuV)
70.0
0.0 | 15E RS5247-QP
50.0 15E RSS247-AVG
40.0
30.0
20.0
10.0
V5 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15E RS5247-QP LISN-060105-N 24+80 NEUTRAL
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz ~ dBuV dF ~ dBuv  &Buv a8 dE
1 0.153 53.98 -11.84 £5.82 43.30 0.23 10.45 QF
2 0.153 35.28 -20.54 55.82 24.60 0.23 10.45 Average
34 0.175 58.80 -5.92 64.72 48.09 0.25 10.46
4 0.175 44.00 -10.72 54.72 33.28 0.25 10.46 Average
5 0.219 52.92 -9.96 £2.B8 42.21 0.25 10.46
6 0.219 37.02 -15.86 52.88 26.31 0.25 10.46 Average
7 0.270 49.25 -11.87 §1.12 38.50 0.28 10.47
8 0.270 37.05 -14.07 51.12 26.30 0.28 10.47 Average
9 0.308 45.67 -14.35 60.02 34.90 0.29 10.48
10 0.308 34.07 -15.95 50.02 23.30 0.29 10.48 Average
11 3.584 39.41 -16.58 56.00 28.80 0.40 10.2
2 3.584 34.91 -11.09 46.00 24.30 0.40 10.21 Average
13 4.926 39.40 -16.60 56.00 28.80 0.40 10.2
14 4.926 29.20 -16.80 46.00 18.60 0.40 10.20 Average
Note:
1. Level(dBpV) = Read Level(dBuV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBpV) — Limit Line(dBuV)
Sporton International Inc.(Kunshan) Page Number : B2 of B2
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Appendix C Radiated Spurious Emission Test Data

. Relative Humidity : | 41~42%
Test Engineer : Jerry Xu
Temperature : 22~23°C
Radiated Spurious Emission Test Modes
Mode Band (%al—l?f) Antenna | Modulation | Channel | Frequency gz:: RU Remark
Mode 1 U-NII-1 5.15-5.25 CDD 802.11a 36 5180 6Mbps - -
Mode 2 U-NII-1 5.15-5.25 CDD 802.11a 44 5220 6Mbps - -
Mode 3 U-NII-1 5.15-5.25 CDD 802.11a 48 5240 6Mbps - -
Mode 4 | U-NII-2A | 5.25-5.35 CDD 802.11a 52 5260 6Mbps - -
Mode 5 | U-NII-2A | 5.25-5.35 CDD 802.11a 60 5300 6Mbps - -
Mode 6 | U-NII-2A | 5.25-5.35 CDD 802.11a 64 5320 6Mbps - -
Mode 7 | U-NII-2C | 5.47-5.725 CDD 802.11a 100 5500 6Mbps - -
Mode 8 | U-NII-2C | 5.47-5.725 CDD 802.11a 116 5580 6Mbps - -
Mode 9 | U-NII-2C | 5.47-5.725 CDD 802.11a 140 5700 6Mbps - -
Mode 10 | U-NII-1 5.15-5.25 CDD 802.11ax HE20 36 5180 MCSO0 Full -
Mode 11 U-NII-1 5.15-5.25 CDD 802.11ax HE20 44 5220 MCSO0 Full -
Mode 12 | U-NII-1 5.15-5.25 CDD 802.11ax HE20 48 5240 MCSO0 Full -
Mode 13 | U-NII-2A | 5.25-5.35 CDD 802.11ax HE20 52 5260 MCSO0 Full -
Mode 14 | U-NII-2A | 5.25-5.35 CDD 802.11ax HE20 60 5300 MCSO0 Full -
Mode 15 | U-NII-2A | 5.25-5.35 CDD 802.11ax HE20 64 5320 MCSO0 Full -
Mode 16 = U-NII-2C | 5.47-5.725 CDD 802.11ax HE20 100 5500 MCSO0 Full -
Mode 17 = U-NII-2C | 5.47-5.725 CDD 802.11ax HE20 116 5580 MCSO0 Full -
Mode 18 = U-NII-2C | 5.47-5.725 CDD 802.11ax HE20 140 5700 MCSO0 Full -
Mode 19 | U-NII-1 5.15-5.25 CDD 802.11ax HE20 36 5180 MCSO RU26/0 -
Mode 20 | U-NII-1 5.15-5.25 CDD 802.11ax HE20 36 5180 MCS0 | RU52/37 -
Mode 21 | U-NII-1 5.15-5.25 CDD 802.11ax HE20 36 5180 MCS0  RU106/53 -
Mode 22 | U-NII-2A | 5.25-5.35 CDD 802.11ax HE20 64 5320 MCSO0 RU26/8 -
Mode 23 | U-NII-2A | 5.25-5.35 CDD 802.11ax HE20 64 5320 MCSO0 | RU52/40 -
Mode 24 | U-NII-2A | 5.25-5.35 CDD 802.11ax HE20 64 5320 MCSO0 | RU106/54 -
Mode 25 U-NII-2C | 5.47-5.725 CDD 802.11ax HE20 100 5500 MCSO0 RU26/0 -
Mode 26 = U-NII-2C | 5.47-5.725 CDD 802.11ax HE20 100 5500 MCSO | RU52/37 -
Mode 27 = U-NII-2C | 5.47-5.725 CDD 802.11ax HE20 100 5500 MCSO  RU106/53 -
Mode 28 U-NII-2C | 5.47-5.725 CDD 802.11ax HE20 140 5700 MCSO0 RU26/8 -
Mode 29 U-NII-2C | 5.47-5.725 CDD 802.11ax HE20 140 5700 MCSO0 | RU52/40 -
Mode 30 U-NII-2C | 5.47-5.725 CDD 802.11ax HE20 140 5700 MCSO  RU106/54 -
Mode 31 = U-NII-1 5.15-5.25 CDD 802.11ax HE40 38 5190 MCSO0 Full -
Mode 32 = U-NII-1 5.15-5.25 CDD 802.11ax HE40 46 5230 MCSO0 Full -
Mode 33  U-NII-2A | 5.25-5.35 CDD 802.11ax HE40 54 5270 MCSO0 Full -
Mode 34  U-NII-2A | 5.25-5.35 CDD 802.11ax HE40 62 5310 MCSO0 Full -
Mode 35 U-NII-2C | 5.47-5.725 CDD 802.11ax HE40 102 5510 MCSO0 Full -
Mode 36 = U-NII-2C | 5.47-5.725 CDD 802.11ax HE40 110 5550 MCSO0 Full -
Mode 37 | U-NII-2C | 5.47-5.725 CDD | 802.11ax HE40 134 5670 MCSO0 Full -
Mode 38 | U-NII-1 5.15-5.25 CDD 802.11ax HES8O0 42 5210 MCSO0 Full -
Mode 39 | U-NII-2A | 5.25-5.35 CDD 802.11ax HES8O0 58 5290 MCSO0 Full -
Mode 40 | U-NII-2C | 5.47-5.725 CDD | 802.11ax HE80 106 5530 MCSO0 Full -
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Mode 41 = U-NII-2C | 5.47-5.725 CDD 802.11ax HES8O 122 5610 MCSO0 Full -
Mode 42 U-NIl-2A  5.25:535  CDD 80z Lo 50 5250  MCSO  Ful :
Mode 43 = U-NII-3 | 5.725-5.85 CDD 802.11a 149 5745 6Mbps - -
Mode 44 = U-NII-3 | 5.725-5.85 CDD 802.11a 157 5785 6Mbps - -
Mode 45 = U-NII-3 | 5.725-5.85 CDD 802.11a 165 5825 6Mbps - -
Mode 46 = U-NII-3 | 5.725-5.85 CDD 802.11ax HE20 149 5745 MCSO Full -
Mode 47 = U-NII-3 | 5.725-5.85 CDD 802.11ax HE20 157 5785 MCSO0 - -
Mode 48 = U-NII-3 | 5.725-5.85 CDD 802.11ax HE20 165 5825 MCSO0 Full -
Mode 49 = U-NII-3 | 5.725-5.85 CDD 802.11ax HE40 151 5755 MCSO0 Full -
Mode 50 = U-NII-3 | 5.725-5.85 CDD 802.11ax HE40 159 5795 MCSO0 Full -
Mode 51 = U-NII-3 | 5.725-5.85 CDD 802.11ax HES8O 155 5775 MCSO0 Full -
Mode 52 | U-NII-3 | 5.725-5.85 CDD 802.11ax HE20 149 5745 MCSO0 RU26/0 -
Mode 53 | U-NII-3 | 5.725-5.85 CDD 802.11ax HE20 165 5825 MCSO0 RU26/8 -
Mode 54 | U-NII-3 | 5.725-5.85 CDD 802.11ax HE20 149 5745 MCSO = RU52/37 -
Mode 55 | U-NII-3 | 5.725-5.85 CDD 802.11ax HE20 165 5825 MCSO = RU52/40 -
Mode 56 | U-NII-3 | 5.725-5.85 CDD 802.11ax HE20 149 5745 MCSO RU106/53 -
Mode 57 | U-NII-3 | 5.725-5.85 CDD 802.11ax HE20 165 5825 MCSO RU106/54 -
Mode 58 | U-NII-2C | 5.47-5.85 CDD 802.11a 144 5720 6Mbps - -
Mode 59 | U-NII-2C | 5.47-5.85 CDD 802.11ax HE20 144 5720 MCSO0 - -
Mode 60 | U-NII-2C | 5.47-5.85 CDD 802.11ax HE40 142 5710 MCSO0 - -
Mode 61 | U-NII-2C | 5.47-5.85 CDD 802.11ax HE80 138 5690 MCSO0 - -
Co-location
Mode Band FGa:S) Antenna Modulation Channel | Frequency g::g RU | Remark
Mode 62 2400-2483.5 | 2400-2483.5 1 Bluetooth-LE_GSFK 39 2480 2Mbps | - -
U-NII-3 5.725-5.85 CDD 802.11ax HE40 159 5795 MCSO0 | Full -
Mode 63 2400-2483.5 | 2400-2483.5 2 Bluetooth-LE_GSFK 39 2480 2Mbps | - -
U-NII-3 5.725-5.85 CDD 802.11ax HE40 159 5795 MCSO0 @ Full -
2400-2483.5 | 2400-2483.5 2 Bluetooth-LE_GSFK 39 2480 2Mbps | - -
Mode 64 U-NII-3 5.725-5.85 CDD 802.11ax HE40 159 5795 MCSO0 @ Full -
EMR 593.75KHz
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Summary of each worse mode

Mode Modulation Ch. ('T\;Eg) (dléi\ca}lm) (dlé'un\]/';m) M(%ré;)m Pol. iszk Result | Remark
1 802.11a 36  5149.70 47.09 54.00 -6.91 H | AVERAGE @ Pass | Band Edge
1 802.11a 36 | 10360.00 45.78 68.20 -22.42 \% PEAK Pass Harmonic
2 802.11a 44 - - - - - - - Band Edge
2 802.11a 44 | 10440.00 46.14 68.20 -22.06 \% PEAK Pass Harmonic
3 802.11a 48 - - - - - - - Band Edge
3 802.11a 48 | 10480.00 45.48 68.20 -22.72 H PEAK Pass Harmonic
4 802.11a 52 - - - - - - - Band Edge
4 802.11a 52 | 10520.00 46.07 68.20 -22.13 \% PEAK Pass Harmonic
5 802.11a 60 - - - - - - - Band Edge
5 802.11a 60  10600.00 46.07 74.00 -27.93 \% PEAK Pass Harmonic
6 802.11a 64 | 5351.90 49.75 54.00 -4.25 H ' AVERAGE | Pass | Band Edge
6 802.11a 64 | 7093.33 44,77 68.20 -23.43 H PEAK Pass Harmonic
7 802.11a 100 5456.72 45.58 54.00 -8.42 H | AVERAGE @ Pass | Band Edge
7 802.11a 100 8250.00 46.16 54.00 -7.84 H | AVERAGE | Pass Harmonic
8 802.11a 116 - - - - - - - Band Edge
8 802.11a 116 = 7440.00 48.96 54.00 -5.04 H Average Pass Harmonic
9 802.11a 140 | 5726.76 63.93 68.20 -4.27 H PEAK Pass | Band Edge
9 802.11a 140 | 11400.00 46.70 74.00 -27.30 H PEAK Pass Harmonic
10 802.11ax HE20 = 36 | 5148.20 46.05 54.00 -7.95 H ' AVERAGE | Pass | Band Edge
10 802.11ax HE20 @ 36 | 10360.00 45.67 68.20 -22.53 H PEAK Pass Harmonic
11 802.11ax HE20 | 44 - - - - - - - Band Edge
11 802.11ax HE20 = 44 | 10440.00 45.35 68.20 -22.85 H PEAK Pass Harmonic
12 802.11ax HE20 | 48 - - - - - - - Band Edge
12 802.11ax HE20 = 48 | 10480.00 47.43 68.20 -20.77 \% PEAK Pass Harmonic
13 802.11ax HE20 | 52 - - - - - - - Band Edge
13 802.11ax HE20 52 | 10520.00 45.23 68.20 -22.97 \% PEAK Pass Harmonic
14 802.11ax HE20 | 60 - - - - - - - Band Edge
14 802.11ax HE20 @ 60 | 10600.00 46.64 74.00 -27.36 H PEAK Pass Harmonic
15 802.11ax HE20 | 64 @ 5353.70 47.56 54.00 -6.44 H | AVERAGE @ Pass | Band Edge
15 802.11ax HE20 | 64 = 7093.50 50.33 68.20 -17.87 \% Peak Pass Harmonic
16 802.11ax HE20 | 100 @ 5459.92 45.15 54.00 -8.85 H | AVERAGE @ Pass | Band Edge
16 802.11ax HE20 | 100 @ 8250.00 49.46 54.00 -4.54 H | AVERAGE | Pass Harmonic
17 802.11ax HE20 116 - - - - - - - Band Edge
17 802.11ax HE20 @ 116 @ 7439.81 48.93 54.00 -5.07 H | AVERAGE Pass Harmonic
18 802.11ax HE20 | 140 5726.12 64.82 68.20 -3.38 H PEAK Pass | Band Edge
18 802.11ax HE20 @ 140 @ 7599.81 47.42 54.00 -6.58 H | AVERAGE Pass Harmonic
19 802.11ax HE20 | 36 @ 5133.40 43.67 54.00 -10.33 H | AVERAGE Pass | Band Edge
19 802.11ax HE20 @ 36 - - - - - - - Harmonic
20 802.11ax HE20 36 5141.50 43.84 54.00 -10.16 H AVERAGE @ Pass | Band Edge
20 802.11ax HE20 36 - - - - - - - Harmonic
21 802.11ax HE20 = 36 | 5149.50 43.74 54.00 -10.26 H | AVERAGE @ Pass | Band Edge
21 802.11ax HE20 @ 36 - - - - - - - Harmonic
22 802.11ax HE20 = 64 | 5350.00 43.49 54.00 -10.51 H | AVERAGE @ Pass | Band Edge
22 802.11ax HE20 64 - - - - - - - Harmonic
23 802.11ax HE20 | 64 @ 5350.20 43.96 54.00 -10.04 H | AVERAGE Pass | Band Edge
23 802.11ax HE20 64 - - - - - - - Harmonic
24 802.11ax HE20 | 64 @ 5350.00 43.41 54.00 -10.59 H | AVERAGE Pass | Band Edge
24 802.11ax HE20 64 - - - - - - - Harmonic
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25 802.11ax HE20 | 100 @ 5458.80 43.58 54.00 -10.42 H | AVERAGE @ Pass | Band Edge
25 802.11ax HE20 | 100 - - - - - - - Harmonic
26 802.11ax HE20 | 100 | 5459.76 43.34 54.00 -10.66 H | AVERAGE Pass | Band Edge
26 802.11ax HE20 @ 100 - - - - - - - Harmonic
27 802.11ax HE20 | 100 @ 5457.84 42.69 54.00 -11.31 H | AVERAGE Pass | Band Edge
27 802.11ax HE20 @ 100 - - - - - - - Harmonic
28 802.11ax HE20 | 140 @ 5749.08 56.46 68.20 -11.74 \% PEAK Pass | Band Edge
28 802.11ax HE20 | 140 - - - - - - - Harmonic
29 802.11ax HE20 @ 140 5746.84 56.65 68.20 -11.55 H PEAK Pass | Band Edge
29 802.11ax HE20 | 140 - - - - - - Harmonic
30 802.11ax HE20 | 140 5729.08 56.84 68.20 -11.36 H PEAK Pass | Band Edge
30 802.11ax HE20 = 140 - - - - - - - Harmonic
31 802.11ax HE40 = 38 | 5149.76 49.52 54.00 -4.48 H ' AVERAGE | Pass | Band Edge
31 802.11ax HE40 38 | 10380.00 45.23 68.20 -22.97 \% PEAK Pass Harmonic
32 802.11ax HE40 | 46 @ 5148.16 45.80 54.00 -8.20 H | AVERAGE @ Pass | Band Edge
32 802.11ax HE40 @ 46 | 10460.00 45.57 68.20 -22.63 H PEAK Pass Harmonic
33 802.11ax HE40 | 54 @ 5374.12 45.45 54.00 -8.55 H | AVERAGE @ Pass | Band Edge
33 802.11ax HE40 54 | 10540.00 45.39 68.20 -22.81 H PEAK Pass Harmonic
34 802.11ax HE40 = 62 | 5354.50 49.91 54.00 -4.09 H ' AVERAGE | Pass | Band Edge
34 802.11ax HE40 | 62 @ 7080.30 49.79 68.20 -18.41 H Peak Pass Harmonic
35 802.11ax HE40 | 102 | 5465.52 64.53 68.20 -3.67 H PEAK Pass | Band Edge
35 802.11ax HE40 | 102 | 7346.65 48.63 54.00 -5.37 V | AVERAGE @ Pass Harmonic
36 802.11ax HE40 | 110 - - - - - - - Band Edge
36 802.11ax HE40 | 110 @ 7399.98 48.39 54.00 -5.61 H | AVERAGE | Pass Harmonic
37 802.11ax HE40 | 134 5725.88 64.35 68.20 -3.85 H Peak Pass | Band Edge
37 802.11ax HE40 | 134 @ 7559.98 46.81 54.00 -7.19 H | AVERAGE Pass Harmonic
38 802.11ax HE80 = 42 | 5149.92 50.01 54.00 -3.99 H | AVERAGE @ Pass | Band Edge
38 802.11ax HE80 42 | 10420.00 45,91 68.20 -22.29 \% PEAK Pass Harmonic
39 802.11ax HE80 = 58 | 5354.50 49.64 54.00 -4.36 H | AVERAGE @ Pass | Band Edge
39 802.11ax HE80 = 58 | 7053.90 49.64 68.20 -18.56 H Peak Pass Harmonic
40 802.11ax HE80 | 106 @ 5455.12 50.18 54.00 -3.82 H | AVERAGE @ Pass | Band Edge
40 802.11ax HE80 | 106 | 11060.00 46.21 74.00 -27.79 \% PEAK Pass Harmonic
41 802.11ax HE80 | 122 @ 5730.28 60.13 68.20 -8.07 H PEAK Pass | Band Edge
41 802.11ax HE80 | 122 | 7479.81 48.66 54.00 -5.34 H | AVERAGE | Pass Harmonic
42 802.11ax HE160 | 50 | 5404.77 50.47 54.00 -3.53 H | AVERAGE @ Pass | Band Edge
42 802.11ax HE160 50 | 10500.00 46.02 68.20 -22.18 \% PEAK Pass Harmonic
43 802.11a 149 | 5628.00 54.86 68.20 -13.34 H PEAK Pass | Band Edge
43 802.11a 149 | 7660.00 46.95 74.00 -27.05 H PEAK Pass Harmonic
44 802.11a 157 - - - - - - - Band Edge
44 802.11a 157 | 7713.14 47.73 54.00 -6.27 H | AVERAGE Pass Harmonic
45 802.11a 165 5954.40 56.51 68.20 -11.69 H PEAK Pass | Band Edge
45 802.11a 165 | 7766.70 49.65 68.20 -18.55 H PEAK Pass Harmonic
46 802.11ax HE20 |« 149 @ 5631.20 56.31 68.20 -11.89 H PEAK Pass | Band Edge
46 802.11ax HE20 | 149 @ 7659.81 47.67 54.00 -6.33 H | AVERAGE Pass Harmonic
47 802.11ax HE20 157 - - - - - - - Band Edge
47 802.11ax HE20 |« 157 | 7713.14 51.22 54.00 -2.78 H | AVERAGE Pass Harmonic
48 802.11ax HE20 | 165 5994.80 55.68 68.20 -12.52 \% PEAK Pass | Band Edge
48 802.11ax HE20 165 7766.47 51.23 68.20 -16.97 H PEAK Pass Harmonic
49 802.11ax HE40 | 151 @ 5641.23 59.36 68.20 -8.84 H PEAK Pass | Band Edge
49 802.11ax HE40 151 | 11510.00 43.94 74.00 -30.06 H PEAK Pass Harmonic
50 802.11ax HE40 @ 159 @ 5939.20 56.01 68.20 -12.19 H PEAK Pass | Band Edge
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50 802.11ax HE40 |« 159 @ 7726.47 51.46 54.00 -2.54 H | AVERAGE Pass Harmonic
51 802.11ax HE80 @ 155  5648.80 61.78 68.20 -6.42 H PEAK Pass | Band Edge
51 802.11ax HE80 | 155 | 7699.81 49.58 54.00 -4.42 H | AVERAGE Pass Harmonic
52 802.11ax HE20 | 149 @ 5612.40 53.89 68.20 -14.31 \% PEAK Pass | Band Edge
52 802.11ax HE20 @ 149 - - - - - - - Harmonic
53 802.11ax HE20 @ 165 | 5984.00 55.48 68.20 -12.72 \% PEAK Pass | Band Edge
53 802.11ax HE20 | 165 - - - - - - - Harmonic
54 802.11ax HE20 @ 149 @ 5643.60 53.78 68.20 -14.42 \% PEAK Pass | Band Edge
54 802.11ax HE20 | 149 - - - - - - - Harmonic
55 802.11ax HE20 @ 165  5974.80 55.62 68.20 -12.58 \% PEAK Pass | Band Edge
55 802.11ax HE20 @ 165 - - - - - - - Harmonic
56 802.11ax HE20 | 149 @ 5605.60 53.93 68.20 -14.27 H PEAK Pass | Band Edge
56 802.11ax HE20 @ 149 - - - - - - - Harmonic
57 802.11ax HE20 @ 165  5993.60 55.56 68.20 -12.64 H PEAK Pass | Band Edge
57 802.11ax HE20 @ 165 - - - - - - - Harmonic
58 802.11a 144 - - - - - - - Band Edge
58 802.11a 144 ' 11440.00 36.09 54.00 -17.91 V | AVERAGE | Pass Harmonic
59 802.11ax HE20 @ 144 - - - - - - - Band Edge
59 802.11ax HE20 @ 144  7626.48 47.13 54.00 -6.87 H | AVERAGE Pass Harmonic
60 802.11ax HE40 | 142 - - - - - - - Band Edge
60 802.11ax HE40 142 11420.00 46.55 74.00 -27.45 \% PEAK Pass Harmonic
61 802.11ax HE80 | 138 - - - - - - - Band Edge
61 802.11ax HE80 | 138 | 11380.00 45.45 74.00 -28.55 H PEAK Pass Harmonic
Co-location
Mode Modulation Ch. (F'\;qu) (dléi\</e/|r1q) (dlélun\lllltm) M(a;lré:;)m Pol i?/;k Result = Remark
Bluetooth-LE_ GSFK ' 39 | 2484.70 45.71 54.00 -8.29 V | AVERAGE | Pass Band Edge
Bluetooth-LE_GSFK 39 | 7440.00 41.85 74.00 -32.15 H PEAK Pass | Harmonic
62 802.11ax HE40 159  5937.20 55.66 68.20 -12.54 H PEAK Pass | Band Edge
802.11ax HE40 159  7726.65 51.25 54.00 -2.75 H | AVERAGE  Pass | Harmonic
Bluetooth-LE_GSFK 39 | 2498.92 45.50 54.00 -8.50 V | AVERAGE | Pass Band Edge
Bluetooth-LE_ GSFK ' 39 | 7440.00 41.25 74.00 -32.75 \% PEAK Pass | Harmonic
63 802.11ax HE40 159 | 5998.00 56.11 68.20 -12.09 \% PEAK Pass | Band Edge
802.11ax HE40 159 | 7726.65 51.30 54.00 -2.70 H  AVERAGE Pass | Harmonic
Bluetooth-LE_ GSFK ' 39 | 2484.28 46.09 54.00 -7.91 H | AVERAGE | Pass @ Band Edge
64 Bluetooth-LE_GSFK 39 | 5795.00 50.15 74.00 -23.85 H Peak Pass | Harmonic
802.11ax HE40 159  5955.60 54.99 68.20 -13.21 H PEAK Pass | Band Edge
802.11ax HE40 159  7726.47 49.91 54.00 -4.09 H | AVERAGE Pass | Harmonic
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1
Mode Band Edge
U-NII-1_5.15-5.25_802.11a_CH36_5180MHz
ANT CDD
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Le\iel (dBuVim)
1138 1138 1
95 95
83 83
] ] | UNUNZAUNLZC
5.0 i WW
! )
Peak
35 35
163 163
G 520, 5140, 5160, 5180, 5200 1o il 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp  Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
freg Level Line Linit Level Factor Loss Factor Factor Remark freg Llevel Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & & B o dy MEaBWE B BN & & & & a dy
1 5140.00 57.02 74.00 -16.98 44.99 34.22 9.87 3197 0.0 108 B9 PEMK 1 5180.00 111,95 ----vv -omemv 99.74 34.28 9.92 3199 0.80 100 B89 PEAK
11nLe\leI (dBuVIm) 11"Le\iel (dBuVim)
1138 1138
1
95 95
83 83
5.0 i
U-N-A-0-H0-28-U-NT-2CIAVG)
s ! )
Av
g 35 35
163 163
G 520, 5140, 5160, 5180, 5200 1o . 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp  Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
freg Level Line Linit Level Factor Loss Factor Factor Remark freg Llevel Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & & B o dy MEaBWE B BY & & & & a dy
1 5149.70 47.09 S4.00 -6.91 34.98 34.20 9.8 3197 0.00 109 B9 AVERAGE 1 5180.00 10476 -----v ------ 92.57 34.26 9.91 3198 0.00 100 B89 AVERAGE
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1
Mode Band Edge
U-NII-1_5.15-5.25_802.11a_CH36_5180MHz
ANT CDD
Pol. Vertical Fundamental
11nLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
83 83
-2 ] ] | UNAUNZA DN
i MMWMMWWWWWNWWMM“V Y i W
448 48
Peak
35 35
163 163
G 520, 5140, 5160, 5180, 5200 1o il 0, 4400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp  Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
freg Level Line Linit Level Factor Loss Factor Factor Remark freg Llevel Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & & B o dy MEaBWE B BN & & & & a dy
1 512050 56.07 74.00 -17.93 43.91 3426 9.6 3.9 o0 1M 71PEN 1 5180.00 107,53 -----v ----- 9.3 3.6 991 3.9 om0 9 TLIPEA
11nLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
83 83
5.0 i
U-N-A-0-H0-28-U-NT-2CIAVG) L - UNIA-U-NI-2A-U-I-2CIRVG)
448 1 48
Av
g 35 35
163 163
G 520, 5140, 5160, 5180, 5200 1o . 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp  Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
freg Level Line Linit Level Factor Loss Factor Factor Remark freg Llevel Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & & B o dy MEaBWE B BY & & & & a dy
1 5MB.00 4493 S4.00 -0.07 32.82 3. 9.88 3197 .m0 179 71 AVERAGE 1 5180.00 10114 ------ ------ 88.95 3426 9.91 3198 .80 79 71 AVERAGE
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Pol. Horizontal Vertical
mL&v&IlﬂBu‘ﬂm} L“Levellml‘lﬂn)
900 904
50 UNA-U-NI-2A-ULAI-2C) T
IS L1 M -
600 0.0
Peak o T e
Avg 00 00
150 14
T000 a0, 11400, 13600, 16800, 18000 T000 920, 11400, 13400, 16800, 18000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
freg level Line Limit Level Factor Loss Factor Factor Remark Freg level Line Limit Level Factor Loss Factor Factor Remark
Mk BNe B BN Bh & B & 0 @y MdnBNe B BN Bh & B & o &g
1 10360.08 44.61 68.20 -23.59 G.61 37.46 13.99 65.45 .00 --- PEAK 1 10360.08 45.78 6B.20 -22.42 5.7 37.46 1399 65.44 808 - - PEM
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Pol. Horizontal Vertical
mL&v&I[ﬂMﬁn} L“Levellml‘lﬂn)
900 904
15, U002 U-NI-2C)
- L1 7
0.0 I
—r 1 | - 2
Peak N T
Avg 00 00
150 14
T000 a0, 11400, 13600, 16800, 18000 T000 920, 11400, 13400, 16800, 18000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
freg level Line Limit Level Factor Loss Factor Factor Remark Freg level Line Limit Level Factor Loss Factor Factor Remark
Mk BNe B BN Bh & B & 0 @y MdnBNe B BN Bh & B & o &g
1 1044p.00 45.19 68.20 -23.01 5.9 37.68 14.03 65.34 008 - - PEM 1 10440.00 46.14 6B.20 -22.06 59.85 37.68 14.03 65.34 8.8 - - PEM
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Pol. Horizontal Vertical
mL&v&I[ﬂMﬁn} L“Levellml‘lﬂn)
900 904
LU SLUL
600 0.0
40 s A 4
Peak — M
Avg 00 00
150 14
T000 00, 11400, 13600, 16800, 18000 T000 920, 11400, 1300, 16800, 18000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
freg level Line Limit Level Factor Loss Factor Factor Remark Freg level Line Limit Level Factor Loss Factor Factor Remark
Mk BNe B BN Bh & B & 0 @y MdnBNe B BN Bh & B & o &g
1 10430.00 45.48 68.20 -20.70 9.6 37.68 14.0 £5.30 0.8 - - PEMC 1 10430.08 45.17 6B.20 -23.03 58.79 37.65 14. 65.31 8.8 - - PEA
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Pol. Horizontal Vertical
mLﬂellllBu‘lﬁn] L“Levellml‘lﬂn)
900 904
SLUL
0.0
Peak 4l WW
Avg 00
150 14
T000 a0, 11400, 13600, 16800, 18000 T000 920, 11400, 13400, 16800, 18000
Frequency (MHz) Frequency (Miz)
Lint Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
freg level Line Limit Level Factor Loss Factor Factor Remark Freg level Line Limit Level Factor Loss Factor Factor Remark
Mk BNe B BN Bh & B & 0 @y MdnBNe B BN Bh & B & o &g
1 10520.00 45.56 6B.20 -20.64 50.86 37.72 14.05 65.77 0.0 - - PEMC 1 10520.08 46.07 6B.20 -22.13 5.5 37.74 14.05 65.6 0.8 - - PEAC
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Pol. Horizontal Vertical
mLevellllBu‘ﬂm) L“LevelldBﬂ‘lﬂn)
900 904
LU
0.0
. T 1
Peak g
Avg 00 00
150 14
T000 00, 11400, 13600, 16800, 18000 T000 920, 11400, 13400, 16800, 18000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
freg level Line Limit Level Factor Loss Factor Factor Remark Freg level Line Limit Level Factor Loss Factor Factor Remark
Mk BNe B BN Bh & B & 0 @y MdnBNe B BN Bh & B & o &g
1 10680.08 45.81 74.00 -28.19 S9.00 37.9% 14.08 £5.17 8.8 - - PEM 1 10600.08 46.67 74.00 -27.93 59.26 37.9% 1408 65.17 8.8 - - PEAC
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6
Mode Band Edge
U-NII-2A_5.25-5.35_802.11a_CH64_5320MHz
ANT CDD
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Le\iel (dBuVim)
1
1138 1138
95 95
t UNUNZEINE, td
] ] U220
5.0 WW)WM i
s BT “ W |
Peak
15 35
163 163
£l 530, 5340, 5360, 5380, 5400 1o il 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp  Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
freg Level Line Linit Level Factor Loss Factor Factor Remark freg Llevel Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & & B o dy MEaBWE B BN & & & & a dy
1 535170 59.87 74.00 -14.13 47.12 34.60 10.08 3193 0.0 108 85 PEMK 1 5320.00 115.43 ----ev -oomev 102.87 34.45 10.05 3197 0.80 100 85 PEAK
11nLe\leI (dBuVIm) 11"Le\iel (dBuVim)
1138 1138 ]
95 95
83 83
5.0 il
U-NA-U-N-28-U-H0-2C{AVG)
448 48
Av
g 35 35
163 163
£l 530, 5340, 5360, 5380, 5400 1o . 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp  Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
freg Level Line Linit Level Factor Loss Factor Factor Remark freg Llevel Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & & B o dy MEaBWE B BY & & & & a dy
1 535199 49.75 54.00 -4.25 37.00 34.60 10.08 31.93 @0.00 109 85 AVERAGE 1 5320.00 106.28 ------ ------ 93.72 .45 10.05 3197 0.00 100 85 AVERAGE
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6
Mode Band Edge
U-NII-2A_5.25-5.35_802.11a_CH64_5320MHz
ANT CDD
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Le\iel (dBuVim)
1138 1138 1
95 95
t UNUNZEINE, td
, ] ] U -U--2A- N2
ss.um MWW B0
488 W‘WWWWWWMMWM 88 WW
Peak
15 35
163 163
£l 530, 5340, 5360, 5380, 5400 1o . 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp  Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
freg Level Line Linit Level Factor Loss Factor Factor Remark freg Llevel Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & & B o dy MEaBWE B BN & & & & a dy
1 535140 58.33 74.00 -15.67 45.58 34.60 10.08 31.93 0.0 204 76 PEAK 1 5320.00 109.17 -----v -ooem- 96.57 34.50 10.06 319 0.80 294 76 PEAK
11nLe\leI (dBuVIm) 11"Le\iel (dBuVim)
1138 1138
1
95 95
83 83
5.0 i
U-N-A-U-N-28-U-H0-2C{AVG) L - U-N-8-0-2A-U-A0-2CA
448 48
Av
g 15 35
163 163
£l 530, 5340, 5360, 5380, 5400 1o . 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp  Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
freg Level Line Linit Level Factor Loss Factor Factor Remark freg Llevel Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & & B o dy MEaBWE B BY & & & & a dy
1 535150 47.22 54.00 -6.78 34.47 34.60 10.08 31.93 @0.00 294 76 AVERAGE 1 5320.00 10262 ------ ------ 99.09 34.46 10.04 3197 0.00 294 76 AVERAGE
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Pol. Horizontal Vertical
mL&v&I(dDu‘ﬂm) L“LMIWDINHH)
904 904
750 [ MLI&% T
I ) _ L1 L L L]
600 — T i O ) 60.0 —
0] A )
Peak R ———
300 00
Avg
150 140
7000 9200, 11400, 1 16800, 18000 7000 900, 11400, 1 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant CablePresmp A APos TRos Linit Qver Read Ant CablePreamp A APos Thos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
Meddm BN B BY B & B & o MedWn BN B BN B & B & a ty
1 709333 4477 68.28 -13.43 6L.%4 35.69 1L.65 6451 @.80  ---  --- PEAK 1 709333 43.57 68.20 -24.63 60.74 35.69 1L.65 64.51 0.8 ---  --- PEAC
1 10640.08 45.21 74.08 -18.79 58.33 37.98 14.18 65.12 8.0 - --- PEAK 1 10640.00 45.74 74.00 -18.26 58.86 37.98 14.18 65.12 8.0 - --- PEAC
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7
Mode Band Edge
U-NII-2C_5.47-5.725_802.11a_ CH100_5500MHz
ANT CDD
Pol. Horizontal Fundamental
IMLe\fel (dBuVim) : e ]
1138 1138 !
s 175
8.3 "3
LA il A Y st I RIE A S
850 60
488 48 Ww LW““'MW*WW
Peak
15 s
163
163
G 5302, 5414, 54 5478, 5510 [
Frequency (MHz) 1000 . 0, 400, 5600. 000
Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Remark Unit Dier Read At Cable Preamp  Auc APos Thas
- freg Llevel Line Linit Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBwV B/ B A8 dB o deg -
155336 55.38 7400 -18.60 4234 .79 1008 3193 080 167 87 PEN Wz dBu/m dBuv/m B dB B/ B B B deg
1 5467.12 56.66 68.20 -11.54 43.65 3477 10.19 3195 .60 147 87 PEMK 1 5500.00 11413 ----vv -omeev 10128 3470 10.22 3199 o0.80 107 87 PEAK
11nLe\leI (dBuVIm) 11"Le\iel (dBuVim)
1138 1138 i
95 95
83 83
5.0 il
U-H-1-U--28-U-A-2C1AVE) I ULNIA-U-NT-2A-U-I-2CEAVG)|
448 1 48 Lﬁ
Av
g 15 35
163 163
£ 53 5414, 544 5478, 510 1o . 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp  Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
freg Level Line Linit Level Factor Loss Factor Factor Remark freg Llevel Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & & B o dy MEaBWE B BY & & & & a dy
1 54%.72 45.58 54.00 -B.42 32.55 34.79 10.18 31.94 @.00 107 87 AVERAGE 1 5500.00 105.86 ------ ------ 92.92 471 10.21 3198 0.80 107 87 AVERAGE
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Mode Band Edge

U-NII-2C_5.47-5.725_802.11a_CH100_5500MHz

ANT CDD
Pol. Vertical Fundamental
IMLe\fel (dBuVim) : e ]
1134 138 1
s 175
N "3
- - L U2 2
1 2 '
4HWW#‘ 'nwx‘ A . ik \‘J b 'J”Ar A'\M A Wy ol
' 44
Peak
125 s
163
163
G 5362 5414, 5446, 5418, 540 [
Frequency (MHz) 1000 0. 0. 4500, 5600. 000
Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Remark Unit Dier Read At Cable Preamp  Auc APos Thas
- freg Llevel Line Linit Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBwV B/ B A8 dB o deg -
156065 5420 7480 -19.79 4132 .63 1004 ILES 060 2 77 PEN Wz dBu/m dBuv/m B dB B/ B B B deg
1 546200 54.99 68.20 -13.21 4198 3477 10.19 3195 .60 28 77 PEMK 1 5500.00 110,95 -----v --om- 98.01 34.71 10.21 3198 o0.80 280 77 PEAK
11nLe\leI (dBuVIm) 11"Le\iel (dBuVim)
134 134
1
95 95
i3 LN
[ Al
U-NA-U-N-2A-U-A-2CTAVG) . - U-NIA-U-NI-2A-U-D-2CIAVG)|
44 1 44 mem—-
Av
g 18 32.5\,‘/“/—/“/~_AN
163 163
B30 LXLTA 5414, 546, 54718, 510 100 0. 0. 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp  Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
freg Level Line Linit Level Factor Loss Factor Factor Remark freg Llevel Line Linit Level Factor Loss Factor Factor Remark
Meddndis B B & B B B a iy MeBdndie B BY & & B B a iy
1 54%9.92 44.58 54.00 -9.42 31.56 3478 10.18 31.94 @0.00 280 77 AVERAGE 1 5500.00 102.20 ------ ------ 89.26 34.71 10.21 3198 0.00 280 77 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C17 of C192
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Pol. Horizontal Vertical
12eLmI(dBlJ‘ﬂrn] L“Level(dﬂll‘ﬂm)
1050 105
90 90,0
750 1,
A
600 i
4R (! - T 1 2
Adl 45,\. .L‘
Peak kil
kil
300 1
Avg s
150
7000 9200, 11400, 13600. 15800 18000
Frequency (MHz) 7000 920. 1400, 1 15800. 18000
Frequency (Hz)
Linit Over Read Ant Cable Preamp Aux APos TPos .
Freq Level Line Limit Level Factor Loss Factor Factor Remark Usit Ower Read  Ant Cable Preamp  Awx Wos  Thos
- Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mz dBul/m dBuv/m 0B BV B B B A8 m deg -
1 850.00 49.43 74.80 -24.57 67.66 35.99 1256 66.69 .00 100 72 PEAK Mz dBul/m dBuV/m @B dBW B A3 B OB o dg
7 B250.00 46.16 54.00 -7.84 64.39 35.99 12.56 066.69 0.80 100 72 AVERAGE 1 8250.060 44.78 74.80 -29.22 63.81 35.9 12.56 66.69 .08 - --- PEAK
3 1100000 45.52 74.00 -28.48 50.83 37.98 14.24 6470 0.8 -~ --- PEAK 1 11000.08 46.57 74.80 -27.43 50.13 37.98 14.24 6478 Q.08 - --- PEAK
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Pol. Horizontal Vertical

 Lewel i) o Lvel Vi)

120 1

2
=

£
£

750 “ AN - I
N T 11 I “HETn I F‘
W i [ 5] 600 I
MT O] D AT T ) - n
Peak s I gua i
300
00
Avg s
140
000 9200, 1400, 13600, 15800, 18000
Frequency (MHz) 7000 920. 1400, 1 15800. 18000
Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos .
Freq Level Line Limit Level Factor Loss Factor Factor Remark Usit Ower Read  Ant Cable Preamp  Awx Wos  Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark
Mz dBul/m dBuV/m  dB dBWY dB/m B OB B m o deg

1 740.00 5130 74.80 -20.70 £9.13 35.78 1196 65.57 .00 122 258 Peak Mz dBul/m dBuV/m @B dBW B A3 B OB o dg

2 7440.0@ 48.9% 54.80 -5.84 66.79 35.78 11.96 65.57 @.88 122 258 Average 1 740,00 46.60 7480 -27.40 6443 3578 119 65.57 0.8 - --- Pesk

3 11160.00 45.48 74.00 -28.52 57.67 37.96 14.36 6451 0.8 ---  --- PEAK 1 11160.08 45.59 74.80 -28.41 57.78 37.96 14.36 64.51 @.8 - --- PEAK
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Pol. Horizontal Fundamental
mL&v&I(ﬂMVﬂn} mLeveHd&Nﬂnl
113 W 134 1
5 /ﬂ a5
03 B3
W'ﬂ__,mh . U-HA-0-H-28-U-AI-2C) ] ] i T NIEAUNI-A N2
850 T R 650
Www U“vi\f\“'ﬂ W"“ e Wi b
T i wmwm 8 T Tr as mi Tarc Pt
Peak (i
5 5
16 163
5685 5101, 5. 533, 5744, 5765 1000 . o, 400, T000
Frequency (WHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp  Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
freg Llevel Line Linit Level Factor Loss Factor Factor Remark freg Llevel Line Linit Level Factor Loss Factor Factor Remark
MedaBN B BN Bk & B & a g MEvaEWE B BN Bh & B & a g
1 572676 63.93 68.20 -4.27 50.96 34.50 10.43 319 o000 108 BB PEA 1 5700.08 11138 ----- - 98.45 34.50 10.41 3.8 060 100 B8R PEAK
mLeveHd&Nﬂnl
1138
1
a5
B3
650
L L U-NIA-U-NT-2A-U-D-2C{AVG)
488
A R |
Avg Blank i
B
163
1000 0. o, 400, T000
Frequency (MHz)

Linit Qver Read Ant Cable Preamp Aux APos TPos
freg Llevel Line Linit Level Factor Loss Factor Factor
Wiz douv/m dBuv/m  dB oBW dBfm B 0B B o deg
1 5700.00 104,28 ------ ----- 9136 .50 l0.40 3.8 bbe 1o B

Remark

AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : HVADTHA140

Page Number

: C20 of C192
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Pol. Vertical Fundamental
mL&v&I(ﬂ&Nﬂn} mLeveI{d&Nﬂnl
1138 1138 i
5 JJ W a5
B B3
Mw(ﬂ M’\mm " U-HA-0-H-28-U-AI-2C) ] ] i T IEAU-I-2A- N2
19l LN R
850 M 6.
" it M s T sl W
Peak st
5 5
16 163
5685 5101, 5. 533, 5744, 5765 1000 0. o, 400, T000
Frequency (WHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp  Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
freg Llevel Line Linit Level Factor Loss Factor Factor Remark freg Llevel Line Linit Level Factor Loss Factor Factor Remark
MedaBN B BN Bk & B & a g MEvaEWE B BN Bh & B & a g
1 5729.64 57.45 6820 -10.75 4447 3450 10.43 3195 om0 34 77 PEM 1 5700.00 106.22 ------ ------ 9331 .52 1o 3.0l b0 284 77 PRAK
mLeveI{d&Nﬂnl
1138
1
a5
B3
650
L L U-NIA-U-NT-2A-U-D-2C{AVG)
488
'—'_‘_'_‘M‘Ju—h T
Avg Blank s e
163
1000 0. o, 400, T000
Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos
freg Llevel Line Linit Level Factor Loss Factor Factor Remark
MEvaEWE B BN Bk & B & a g
1 5700.00 108.60 ------ ------ §7.70 3450 10.40 32.62 .00 24 77 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C21 of C192
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SPORTON LAB.

FCC RF Test Report

Report No. : FR552114D

Pol.

Horizontal

Vertical

Peak

Avg

o Leve (dBuVim)

120

i i 1

1
R e

7000 9200, 11400, 13600 16800,
Frequency (MHz)

Linit Qver Read Ant CablePresmp A APos TRos
Freq level Line Linit Level Factor Loss Factor Factor

4 W dBm B B oAb o deg

Remark

4o LEVE1 (dBuVIm)

124

7000 9200, 11400, 1
Frequency (MHz)

Linit Qver Read Ant Cable Preamp  Aux
Freq level Line Limit Level Factor Loss Factor Factor

d W b B B oAb o deg

Remark

1 799.81 45.68 7480 -28.3 63.00 35.80 1200 65.92 808 -~ - PEAK 1 799.81 4314 7480 -30.8 6126 3500 12.00 65.92 888 -~ - PEAC
2 1400.00 46.70 7480 -27.3 58.30 3800 1.5 643 600 - - PEAK 2 1400.00 5.6 74.80-28.38 5722 3810 4.5 643 600 - - PEAC
Sporton International Inc. (Kunshan) Page Number : C22 of C192
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10
Mode Band Edge
U-NII-1_5.15-5.25_802.11ax HE20_CH36_Full_5180MHz
ANT CDD
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Le\iel (dBuVim)
1134 34 !
95 95
83 83
U-HlA-0-H0-28-UA2C) ] ] | UNHUNZA DN
v
) ol MmmmeMwﬁ“'jWW " ) WMW
o 1
Peak
35 35
163 163
G 520, 5140, 5160, 5180, 5200 1o . 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp  Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
freg Level Line Linit Level Factor Loss Factor Factor Remark freg Llevel Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & & B o dy MEaBWE B BN & & & & a dy
1 5M3.00 58.00 74.00-15.98 45.91 4.2 9.88 3L97 o.e0 1@ 85 PEA 1 5180.08 11122 ------ ----- 99.01 4.2 9.92 3199 om0 108 85 PEA
11nLe\leI (dBuVIm) 11"Le\iel (dBuVim)
1138 1138
1
95 95
83 83
5.0 i
-N-A-U-H0-28-U-NT-2CIAVG) L . ULNIA-U-NT-2A--I-2CVG)
448 ! 48
Av
g 35 35
163 163
G 520, 5140, 5160, 5180, 5200 1o . 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp  Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
freg Level Line Linit Level Factor Loss Factor Factor Remark freg Llevel Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & & B o dy MEaBWE B BY & & & & a dy
1 5SMB.20 4505 S4.00 -7.95 33.04 340 9.88 3197 .00 108 85 AVERAGE 1 5180.00 103.08 ------ ------ 99.89 3426 9.91 3198 .60 108 85 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C23 of C192
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10
Mode Band Edge
U-NII-1_5.15-5.25_802.11ax HE20_CH36_Full_5180MHz
ANT CDD
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Le\iel (dBuVim)
1138 1138 1
95 95
83 83
] ] | UNUNZAUNLZC
5.0 - i
i p) h M “,,j WMWW‘W
448 48
Peak
15 35
163 163
G 520, 5140, 5160, 5180, 5200 1o . 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp  Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
freg Level Line Linit Level Factor Loss Factor Factor Remark freg Llevel Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & & B o dy MEaBWE B BN & & & & a dy
1 5128.30 55.75 74.00 -18.5 43.61 34.24 9.6 319 @080 263 7B PEAC 1 5180.00 108.87 ------ ------ 96.69 4.5 9.91 3198 .80 %3 TR PEA
11nLe\leI (dBuVIm) 11"Le\iel (dBuVim)
1138 1138
1
95 95
83 83
5.0 i
U-N-A-0-H0-28-U-NT-2CIAVG) L - U-NIA-U-NI-2A--I-2CIRVG)
448 1 48
Av
g 35 35
163 163
G 520, 5140, 5160, 5180, 5200 1o il 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp  Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
freg Level Line Linit Level Factor Loss Factor Factor Remark freg Llevel Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & & B o dy MEaBWE B BY & & & & a dy
1 5M45.30 4401 S4.00 -0.79 32.09 3421 9.88 3197 .80 263 70 AVERAGE 1 5150.08 98.98 -----v ----- B6.80 4.5 9.91 3198 0.0 263 70 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C24 of C192
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Pol. Horizontal

Vertical

nLEvel (dBuVim)

1

UL

450
Peak T a

Avg 00

7000 8200, 11400, 13600
Frequency (MHz)
freg level Line Limit Level Factor Loss Factor Factor

& B b B B B
1 10360.00 45.67 68.20 -22.53 59.67 37.46 13.99 65.45 .08

16800, 18000

Lint Qver Read Ant Cable Presmp  Awx APos TRos

Remark

1o LEVE1 (dBUVIm)

124

LU

00
14
T000 920, 11400, 13400, 16800,
Frequency (Miz)
Linit Qver Read Ant Cable Presmp A APos TRos
Freg level Line Limit Level Factor Loss Factor Factor Remark
MdnBNe B BN Bh & B & o &g
1 10360.08 44.41 68.20 -3.79 5341 37.46 1399 65.45 0.8 - - PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : HVADTHA140

Page Number : C25 of C192
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Pol. Horizontal Vertical
mL&v&I[ﬂMﬁn} L“Levellml‘lﬂn)
900 904
LU
0.0
Peak i
Avg 00 00
150 14
T000 a0, 11400, 13600, 16800, 18000 T000 920, 11400, 1300, 15400, 18000
Frequency (MHz) Frequency (Miz)
Lint Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
freg level Line Limit Level Factor Loss Factor Factor Remark Freg level Line Limit Level Factor Loss Factor Factor Remark
Mk BNe B BN Bh & B & 0 @y MdnBNe B BN Bh & B & o &g
1 10440.00 45.35 68.20 -20.85 59.80 37.50 14.00 65.35 0.8 - - PEMC 1 10440.00 44.93 68.20 -83.17 5B.67 37.59 14.00 65.35 8.8 - - PEAC
Sporton International Inc. (Kunshan) Page Number : C26 of C192
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Pol. Horizontal Vertical
mLﬂﬁI(ﬂDu‘lﬁn] L“Level(ml‘lﬁn)
904 904
A N _ UL _
600 60.0
LYl B _1 1 ) 41: B T T Z'IMM- A
Peak TR ) ““W
300 00
Avg
150 140
7000 9200, 11400, 13600, 16800, 18000 7000 900, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant CablePresmp A APos TRos Linit Qver Read Ant CablePreamp A APos Thos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
Meddm BN B BY B & B & o MedWn BN B BN B & B & a ty
1 B383.80 46.18 74.00 -27.82 64.49 35.80 1265 66.76 0.88  --- oo Pesk 1 B383.80 46.54 74.00 -27.46 64.85 35.00 1265 66.76 0.88  --- oo Pesk
1 1p430.00 45.67 68.28 -22.53 50.25 37.68 14.04 6530 0.0 - --- PEAC 1 1043000 47.43 68.20 -18.77 6L.66 37.65 14.83 65.31 8.0 - --- PEAC
Sporton International Inc. (Kunshan) Page Number : C27 of C192
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Pol. Horizontal Vertical
mL&v&I[ﬂMﬁn} L“Levellml‘lﬂn)
900 904
LU _1
0.0
4 1
Peak >
Avg 00 00
150 14
T000 a0, 11400, 13600, 16800, 18000 T000 920, 11400, 13400, 15400, 18000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
freg level Line Limit Level Factor Loss Factor Factor Remark Freg level Line Limit Level Factor Loss Factor Factor Remark
Mk BNe B BN Bh & B & 0 @y MdnBNe B BN Bh & B & o &g
1 10520.00 45.20 6B.20 -23.00 GB.67 37.74 14.05 65.6 0.8 - - PEMC 1 10520.08 45.23 6B.20 -20.97 GB.60 37.75 14.05 65.6 0.8 - - PEAC
Sporton International Inc. (Kunshan) Page Number : C28 of C192
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Pol. Horizontal Vertical
12€‘|Le1mI[|ID|J‘ﬂrn) L“Level[ml‘lﬁn)
904 904
A N '
600 60.0
- T ;
450 B 44
Peak
300 00
Avg
150 140
7000 9200, 11400, 13600, 16800, 18000 7000 900, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant CablePresmp A APos TRos Linit Qver Read Ant CablePreamp A APos Thos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
Meddm BN B BY B & B & o MedWn BN B BN B & B & a ty
1 843,60 45.81 7400 -28.19 64.85 35.86 1270 66.80 0.88  --- oo Pesk 1 B479.50 46.48 7400 -27.50 6472 35.86 1270 66.80 0.88 ---  --- Pesk
1 10660.00 46.64 74.08 -27.36 50.83 37.98 14.08 65.17 8.0 -  --- PEAK 1 10600.08 46.40 74.00 -17.68 59.59 37.98 14.88 65.17 8.0 - --- PEAC
Sporton International Inc. (Kunshan) Page Number : C29 of C192
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15
Mode Band Edge
U-NII-2A_5.25-5.35_802.11ax HE20_CH64_Full_5320MHz
ANT CDD
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Le\iel (dBuVim)
1038 103 !
95 95
t UM, td
) ] ] L U -U--2A- N2
i W O
5.0 L«j M1 i
s Bl UL L MMMWWWM e
Peak
15 35
163 163
£l 530, 5340, 5360, 5380, 5400 1o . 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp  Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
freg Level Line Linit Level Factor Loss Factor Factor Remark freg Llevel Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & & B o dy MEaBWE B BN & & & & a dy
1 5354.99 57.64 74.00 -16.36 44.88 34.60 10.08 31.92 0.0 109 B4 PEMK 1 5320.00 11261 ------ - 108.01 34.50 10.06 31.9% 0.00 100 B4 PEAK
11nLe\leI (dBuVIm) 11"Le\iel (dBuVim)
1138 1138
1
95 95
83 83
5.0 i
U-NA-U-N-28-U-H0-2C{AVG)
448 48
Av
g 15 35
163 163
£l 530, 5340, 5360, 5380, 5400 1o . 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp  Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
freg Level Line Linit Level Factor Loss Factor Factor Remark freg Llevel Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & & B o dy MEaBWE B BY & & & & a dy
1 535370 47.5 54.00 -6.44 34.81 34.60 10.08 31.93 0.00 109 B4 AVERAGE 1 5320.00 163.96 ------ ------ 91.43 34.46 10.04 3197 0.00 100 B4 AVERAGE
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TEL : +86-512-57900158
FCC ID : HV4DTHA140




seomron 1as. FCC RF Test Report Report No. : FR552114D
15
Mode Band Edge
U-NII-2A_5.25-5.35_802.11ax HE20_CH64_Full_5320MHz
ANT CDD
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Le\iel (dBuVim)
1138 1138 1
95 95
t UM, td
" . ] ] U -U--2A- N2
5.0 /W : WW% i
1
Y WWWWWWWMMW 48
Peak
15 35
163 163
£l 530, 5340, 5360, 5380, 5400 1o . 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp  Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
freg Level Line Linit Level Factor Loss Factor Factor Remark freg Llevel Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & & B o dy MEaBWE B BN & & & & a dy
1 5350.10 58.49 74.00 -15.60 45.65 34.60 10.08 31.93 0.0 295 76 PEAK 1 5320.00 109.87 -----v oo 97.34 34.46 10.84 3197 0.80 295 76 PEAK
11nLe\leI (dBuVIm) 11"Le\iel (dBuVim)
1138 1138
1
95 95
83 83
5.0 il
U-N-A-U-N-28-U-H0-2C{AVG) L . U-A-8-0-2A-U-A0-2C A
448 48
Av
g 35 35
163 163
£l 530, 5340, 5360, 5380, 5400 1o . 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp  Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
freg Level Line Linit Level Factor Loss Factor Factor Remark freg Llevel Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & & B o dy MEaBWE B BY & & & & a dy
1 535110 45.98 S4.00 -B.02 33.23 34.60 10.08 31.93 @.00 295 76 AVERAGE 1 5320.00 100.93 -----v oo 88.33 34.50 10.06 3195 0.80 295 76 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C31 of C192
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Pol. Horizontal Vertical
12€‘|L|z1mI(|IBu‘Hrn) L“Level(dﬂll‘lﬁn)
904 904
A N _ UL _
600 60.0
/A - l— — - 7 -
L) P 40 pisbinpop
Peak bl
300 00
Avg
150 140
7000 9200, 11400, 13600, 16800, 18000 7000 900, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MlHz)
Linit Qver Read Ant CablePresmp A APos TRos Linit Qver Read Ant CablePreamp A APos Thos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
Meddm BN B BY B & B & o MedWn BN B BN B & B & a ty
1 709350 49.12 68.20 -19.08 66.29 35.69 1165 G451 0.88  --- oo Pesk 1 789350 0.3 68.20 -17.87 67.5 35.69 1L65 G451 0.88  --- oo Pesk
1 10649.08 45.54 74.08 -18.46 S5.66 37.98 14.19 65.12 8.0 - --- PEAC 1 10640.00 46.01 74.00 -27.99 59.13 37.98 14.18 65.12 8.0 - --- PEAC
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16

Mode Band Edge

U-NII-2C_5.47-5.725_802.11ax HE20_CH100_Full_5500MHz

ANT CDD
Pol. Horizontal Fundamental
IMLe\fel (dBuVim) : e ]
134 134 !
s 175
N "3
- - L U -U--2A- N2
19 "
it s st L,w It
44 1
Peak
125 s
163
163
G 5362 5414, 5446, 5418, 5510 [
Frequency (MHz) 1000 . 0. 4500, 5600. 000
Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Remark Unit Dier Read At Cable Preamp  Auc APos Thas
- freg Llevel Line Linit Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBwV B/ B A8 dB o deg -
155350 S6.03 7400 -17.97 42.99 .79 1008 3193 060 184 B PEN Wz dBu/m dBuv/m B dB B/ B B B deg
1 546376 55.04 68.20 -13.16 42.03 3477 10.19 3195 .60 a4 86 PEAK 1 5500.00 113.88 -----v ------ 108.95 34.70 10.22 3199 o0.80 104 86 PEAK
11nLe\leI (dBuVIm) 11"Le\iel (dBuVim)
134 134
1
95 95
i3 LN
[ Al
U-HA-U M- 2A-U-A-2CTAVG) . - U-NIA-U-NT-2A-U-D-2CEAVG)|
44 1 44 LM«
Av
g s s v‘/_/_/ﬂ/\/_’\fj
163 163
B30 LXLTA 5414, 546, 54718, 510 100 0. 0. 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Qver Read  Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
freg Llevel Line Linit Level Factor Loss Factor Factor Remark freg Llevel Line Linit Level Factor Loss Factor Factor Remark
Meddndis B B & B B B a iy MeBdndie B BY & & B B a iy
1 5459.92 45.15 S4.00 -B.65 32.13 3478 10.18 31.94 @.00 104 86 AVERAGE 1 5500.00 104,42 ----vv -oemv 91.46 34.70 10.23 397 0.00 104 86 AVERAGE
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Mode Band Edge

U-NII-2C_5.47-5.725_802.11ax HE20_CH100_Full_5500MHz

ANT CDD
Pol. Vertical Fundamental
IMLe\fel (dBuVim) : e ]
134 134 1
s 175
N "3
LA AL T ML T T L] MM
Bl B0 T
1 2 | W
D e T s MWMW
Peak
125 s
163
163
G 5362 5414, 5446, 5418, 540 [
Frequency (MHz) 1000 0. 0. 4500, 5600. 7000
Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Remark Unit Dier Read At Cable Preamp  Auc APos Thas
- freg Llevel Line Linit Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBwV B/ B A8 dB o deg -
1 SM3.12 55.00 7400 -18.78 4208 W77 1007 392 060 281 74 PEN Wz dBu/m dBuv/m B dB B/ B B B deg
1 S470.00 54.27 68.20 -13.93 4127 3476 10.19 3195 .60 21 T4 PEMK 1 5500.00 17.88 ------ ------ 9.94 3471 10.21 3198 o0.80 281 74 PEAK
11nLe\leI (dBuVIm) 11"Le\iel (dBuVim)
134 134
1
95 95
i3 LN
[ Al
U-H-A-UN-2A-U-A-2CTAVG) I U-NIA-U-NT-2A-U-D-2CEAVG)|
44 1 44 L’_\ﬁ_ﬂ
Av
163 163
B30 LXLTA 5414, 546, 54718, 510 100 0. 0. 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp  Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
freg Level Line Linit Level Factor Loss Factor Factor Remark freg Llevel Line Linit Level Factor Loss Factor Factor Remark
Meddndis B B & B B B a iy MeBdndie B BY & & B B a iy
1 5459.92 43.99 54.00 -10.01 30.97 34.78 10.18 31.94 @.00 281 74 AVERAGE 1 5500.00 100.17 -----v ---om- 87.24 34.70 10.22 3199 0.00 281 74 AVERAGE
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Pol. Horizontal Vertical
mLeveI(dBu‘ﬂm) ‘I“Levelmﬂll‘mn)
1050 105,
900 90,
750 UHI-A-UNI2A-U-K1-2C) T
N I B | I M I B _
600 IRk 60,
— %, - - 2l — 4 - -
150! Lol o ol i N el
Al R TR p—_
Peak
300 300
Avg 150 10
7000 9200, 11400, 13600. 15800 18000 7000 a20. 11400, 13600. 15800 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Quer Read Ant Cable Preamp Aux APos TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mz dBul/m dBuV/m  dB dBWY dB/m B OB B m o deg Mz dBuV/m dBuV/m  dB dBWY dB/m B B B o deg
1 8250.00 51.80 74.00 -22.20 70.83 35.99 12.5 066.69 8.60 111 69 PEAK 1 8250.00 50.04 74.60 -23.9 65.27 35.99 12.56 06.69 0.00 308 9@ PEAK
2 B250.00 49.46 54.00 -4.54 67.69 35.99 12.56 66.69 0.80 111 69 AVERAGE 1 B250.00 47.29 54.00 -6.71 65.52 35.99 12.56 66.69 0.80 308 9@ AVERAGE
3 11609.08 45.32 74.60 -28.68 57.88 37.99 14.24 6470 0.00 --- PEAK 3 11000.00 45.64 74.80 -28.36 55.20 37.99 14.24 6470 8.0 ---  --- PEAK
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Pol. Horizontal Vertica
g e B g e 0B
1050 105

E
=

>
=

N I B | _ I B
600 60,
4 - - — - 4
4R () 4R
40 FRVTRCIRRR TSI T 40
st wm-mwh'
Peak
300 300
Avg 150 10
7000 9200, 11400, 13600. 15800 18000 7000 a20. 11400, 13600. 15800 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Ouer Read Ant Cable Preamp Aux APos TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mz dBul/m dBuV/m  dB dBWY dB/m B OB B m o deg Mz dBuV/m dBuV/m  dB dBWW dB/m B B B deg
1 7439.81 50.97 74.00 -23.03 69.93 35.78 11.9% 66.78 0.00 120 9L PEAK 1 7439.81 46.95 74.00 -27.04 65.92 35.78 11.9 G66.78 0.00 100 104 PEAK
7 7439.81 45.93 54.00 -5.07 67.89 35.78 11.9 66.78 0.80 120 91 AVERAGE 1 7439.81 43.48 54.00 -10.52 62.44 35.78 11.96 66.78 0.00 100 104 AVERAGE
3 11168.00 42.74 74.00 -31.26 57.24 37.96 14.36 66.82 8.88 --- -~ PEAK 3 11160.00 43.09 74.80 -30.91 57.59 37.96 14.36 66.82 8.88 ---  --- PEAK
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Pol. Horizontal Fundamental
mL&v&I(ﬂMVﬂn} mLeveHd&NIm)
11MWW 1138 i
5 H \,l a5
i i i
/ | U-HA-0-H-28-U-AI-2C) ] ] i T NIEAUNI-A N2
850 M 650
" ‘Ww*u‘ylh]"vﬁ, W“JM 88 WMM " B L WMWNMMMMM‘
Peak e
5 5
16 163
5685 5101, 5. 533, 5744, 5765 1000 0. o, 4600, 5800, T000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp  Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
freg Llevel Line Linit Level Factor Loss Factor Factor Remark freg Llevel Line Linit Level Factor Loss Factor Factor Remark
MedaBN B BN Bk & B & a g MEvaEWE B BN Bh & B & a g
1 572611 64.82 68.20 -3.38 SL.BS 3450 10.43 319 o000 18 87 PEMC 1 5700.00 11128 ------ ------ 9832 4.50 l0.49 3.8 000 loe 87 PEAK
mLeveHd&NIm)
1138
1
a5
B3
650
. L U-NIA-U-NT-2A--D-2C{AVG)
w —
i = A A
Avg Blank o i
163
1000 0. o, 4600, 5800, T000
Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos
freg Llevel Line Linit Level Factor Loss Factor Factor Remark
MEvaEWE B BN Bk & B & a g
1 5700.00 103,91 ------ ------ 9103 34.50 10.40 32827 0.0 100 87 AVERAGE
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Pol. Vertical Fundamental
mL&v&I(ﬂMVﬂn} mLeveHd&NIml
1138 1138 1
E! m M F!
97-1 ’/ N v ]‘W 97nl
B3 B3
Aﬁw M I U-HA-0-H-28-U-AI-2C) ] ] i T NIEAUNI-A N2
B0l L 650
i WWMWWMWWW i b i s
Peak fasdt
5 5
16 163
5685 5101, 5. 533, 5744, 5765 1000 0. o, 400, T000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp  Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
freg Llevel Line Linit Level Factor Loss Factor Factor Remark freg Llevel Line Linit Level Factor Loss Factor Factor Remark
MedaBN B BN Bk & B & a g MEvaEWE B BN Bh & B & a g
1 575,71 6233 6B.20 -5.87 40.36 3450 10.43 3196 0.0 WS 76 PEA 1 5700.00 107,98 ------ ------ 95.10 34.50 la.49 3.0 0.B0 285 76 PEAK
mLeveHd&NIml
1138
1
a5
B3
650
L L U-NIA-U-NT-2A-U-D-2C{AVG)
488
o ]
Avg Blank " NS
163
1000 . o, 400, T000
Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos
freg Llevel Line Linit Level Factor Loss Factor Factor Remark
MEvaEWE B BN Bk & B & a g
1 5700.00 108.71 ------ ------ §7.83 3450 10.40 32.62 0.0 5 76 AVERAGE
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